-
NN

Parts Manual
Multiple Vehicle Platform

MV1-S, MV1-L

wv)

EE
& 9
§U‘!
w9
© -3
|
T Q
Y w
& g
- ¥
o £
Q v
e o
s 3
o o
Q

COLUMBIA




Preface

Welcome, and congratulations on your choice of vehicle from Columbia ParCar Corp.! Your
vehicle has been designed and manufactured to conform to applicable sections of ANSI B56.8.
Your safe use and operation of your vehicle is important to us. Any alteration of your Columbia
vehicle that results in the vehicle being in noncompliance with applicable ANSI standards is
strictly prohibited. Columbia ParCar Corp. is not responsible or liable for any damage that
results from any such alteration, and all warranties for any such altered vehicles are null and
void.

These vehicles are not designed for over-the-road use. They do not conform to Federal Motor
Vehicle Safety Standards or EPA regulations, and are not equipped for operation on public
streets, roads, or highways.

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as
of the date this publication was approved for printing. Columbia ParCar Corp. is not liable for
errors in this manual or for incidental or consequential damages that result from the use of the
material in this manual. Columbia ParCar Corp. reserves the right to change specifications,
equipment or designs at any time without notice and without incurring obligation.

This manual contains proprietary information that is protected by copyright. All rights are
reserved. No part of this manual may be photocopied, reproduced, or translated to another
language without the written consent of Columbia ParCar Corp. Columbia ParCar Corp.
products are manufactured under one or more of the following U.S. Patents - 2986162,
2987934, 3116089, 3144631, 3144860, 3229792, 3434887, 3559773, 3673359, 3680403,
3683716, 3709317, 4648473, Des. 225626.

COLUMBIA X

Columbia ParCar Corp.

1115 Commercial Avenue * Reedsburg, WI 53959
Phone: (608) 524-8888 « Fax: (608) 524-8380
(800) 222-4653 « Web: www.parcar.com

Columbia / ParCar OEM Parts

evtechnicalservices.com

-]



INDEX MVP

SECTION 1 Accelerator and Brakes

Brakes, MVP-S XXA HYDA ...ttt sttt et e e sbb e e ab e e be e e sabeeennneas 1-1
Brakes, MVP-L XXXA HYDZ ...ttt ettt ittt sttt sae e e st e e s be e e sabeeennneas 1-5
Brakes, MVP-S XXAA HYDB .......coiuiiiiiiaiiee ittt ettt ettt sttt ettt e e sba e e s sbe e s be e e sabeeennneas 1-9
SECTION 2 Steering, Front Suspension and Wheels
Front AXIE WIth BIraKES......coiiiiiiiiiiiiiiie ettt e e e ettt e e e e e st e e e e e e s s snnbeeeeeeaeesaannnes 2-1
Front Axle with Brakes ASSEMBIY ........coii i e e e e eenes 2-2
MV NEEIS ..ttt R e e R e e 2-4
SECTION 3 Rear Axle, Brakes and Suspension
Rear Axle and Brakes - MVP ... ...ttt re e 3-1
Rear AXIe ASSEMDBIY - MVP ... e e e e e e e e e e e s e st reeeeaeesannnes 3-6
Single Rear AXIE ASSEMDIY .....coiuiiiiiiiii e 3-7
Tandem Rear AXIe ASSEMDIY - MVP .......oiiiiiiii e 3-9
NKL AXIE & Brake INES L6.77 ....eeeeeeeieeeieiiiieie ettt ettt e e e e s s st e e e e e e s e aanbaeeeeaaeeaaannnes 3-10
NKL Single AXIe ASSEMDIY 16.77 .......oeiiiiiiiee ettt e e 3-13
NKL Dual AXIE ASSEMDIY 1677 ...ccoiiiiiie ittt e et e et e e e e sbaeeeeanes 3-14
NKL AXIE ASSEMDIY ....eiiiieiie ettt e et e e st e e e e e sbneeeeanes 3-15
NKL AXle HYdrauliC Brakes ........cciuiiiiiiiie ittt e e e et e e e e aea e 3-18
SECTION 4 Seats, Decks and Dash
ST LS PP PPPPPPPPPPRPPPIN 4-1
Delta Q Charger WIREMOE LED .........cooiiiiiiiiiiiiee ittt ettt et e e sbneeeeanes 4-2
102= 17 [0 11 =T=To H OSSP PP PP UPU PP ORI 4-3 2 g
L o SRS 4-4 S 9
(O o IR/ T T SRR 4-6 s w
[0 7= 1] o USSR 4-9 = .g
HILCNES ..o 4-11 e 2
BUMPETS ..ottt bbbttt 4-12 S ¢
SEAL BEILS ... 4-13 5T
BOOY ...ttt ettt ettt ettt ettt ettt ettt a ettt ettt et e et et et et et et et et et e et ere et ete et eae et ene et e e eteneateaes 4-14 =y -g
LIGNES & HOIN .. .ottt ettt et e e e et e e e e s b e e e e st e e e e e sabaeeeeeabeeeeesbbeeeesbeeeeaanes 4-16 2 =
DelUXE LIGNTS & HOM ...coiiiiiiii ettt ettt e e e st e e e e sbaeeeeaaes 4-17 £ 9
High OULPUL PrOCREIGET ... ... ettt ettt ettt e e e rte e e nee e enaeeenneeas 4-18 _g >
[ 0T SO 4-19 <
SECTION 5 Electrical Systems
Main Harness and SCREMALIC.........oiuuiiiiiiiiee ettt e e e e e 5-1 g
DC Converter Harness and Schematics- Single and Dual Battery Packs .................................. 5-4 5
Accessory Harness and SChemMaALiC........ccooeeoiiiiieiici e 5-6 2
MOLOFr SINGIE AXIE.... . 5-10
MOTOT DU AXIE ...ttt e st e e r e e e s e e e ara e e e s srreeeenans 5-11
][ L= N == U (=T R N - APPSRt 5-12
DUal Battery Tray ....cccco e 5-14
EXChANQE BaAIEIY TTAY ..couveiieiiiiiiee ettt ettt ettt e ettt e e st e e e et bt e e e sabe e e e e anbbeeeesnbaeeeeanes 5-16
Harness Dual Battery SEIECION .......oiuiiiiiiiiie ettt sbree e 5-18
DC Assembly Panel, One Axle & One Battery PacK ...........ccovuiiiiiiiiiiii i 5-20
DC Assembly Panel, One Axle & TWO Battery Packs .........ccooiiiiiiiiiiii i 5-21
DC Assembly Panel, Two Axles & One Battery Pack ............oocueiiiiiiiieiiiiiie e 5-22
DC Assembly Panel, Two Axles & Two Battery PAcKS ..........cccuviiiiiiiiiiiiiiiiiee e 5-23
DC Power, One Axle & ONne Battery PaCK..........cooiiiiiiiiii e 5-24
DC Power, One Axle & TWO Battery PACKS........cooiiiiiiiiii e 5-25
DC Power, TWo Axles & ONe Battery PACK...........ooocuuuiiiiiiiiiiiiiiiee et 5-26
DC Power, Two Axles & TWO Battery PACKS .........ooouuiiiiiiiiiiiiiee et 5-27

[ IO 0o ] ¢ 1V7=] i (=] S TP 5-28



SECTION 6 Options

AT T = PSSR 6-1
) 0] o130 o | o | PSR 6-2
(OF=1o I B o109 I o o | SR TP UTTT U 6-3
(O o I = o SRR 6-4
HEaALET <. 6-5
LT o] =TSP PURPRR 6-6
TransSPort EXPreSS TIAIIET ........eii ittt e e e e e e e 6-7
Rear BUMPET EXIENUEA .......ccoiiiiiiiiiiiiee ettt ettt e s b e e e e sbreeeeaaes 6-10
Back-Up LIghtS & HAIMESS ...ttt et e e e e e s st e e e e e e s e sanbaeeeeeaeeeannnes 6-11
SECTION 7 AC Drive Components
AC DriVE, 1 Battery, 1 AXIE ...uueeeeeie ettt e e e e e e s e e e e s e st e ae e e e e e e s e e nnrrnnees 7-1
Controller ASSEMDbBIY 450A AC ... ... et e e e s e e e e e e s e e e e e e e s aaaaan 7-2
10.37 & 16.77 HKL AXIE BKW AC ...ttt sttt e e et e e s sntaee e e snbaeeeeanes 7-3
10.37 & 16.77 HKL Axle AsSSemMbBIlY BKW AC........ccoiiiiiiiiiiiee ettt staee e sraee e 7-4
HAINESS AC CONTIOIET .....ciiiiii ittt e e ettt et e e e e e st e e e e e e e s e snnbeeeeaaeeeaaannnes 7-6
Harness, Charger INTEIOCK EXL ........c.uiiiiiiiiiiiiiiiee ettt e e 7-8
ClEANVIEW DASI.....eiiii ittt e e ettt et e e e s e ettt e e e e e e s e aas e e eeaaeeesanbnbeeeeaaeaean 7-9
SMAMVIEW DASH....eiiiiiiiiii et e e e e e e e s e st e e e e e e s s ann e eeaeeeeannnrnrrraeaaeeen 7-10
Note:

Starting in February of 2015, Columbia started implementing the use of textured black paint
instead of satin black on certain accessories. When ordering black coated parts it may be
necessary to state if they have the satin finish or the textured finish.

CHANGE HISTORY - MVP

DATE DESCRIPTION BY
5/712 Issued TS
12/12/13 Changed main and dome light harness. TS
2/5/14 Added lights, body, DC panel and power (ECR 110039) TS
5/6/14 Added that windows/windshields cannot ship UPS. TS
6/26/14 Added rear bumper extended TS
7123/14 Deleted 1008 seats TS
12/9/14 Added oil seal and dust cover kit to hydraulic brakes TS
1/19/15 Added back-up light and revised Section 1 Brakes TS
1/27/15 Changed axles, added AC components TS
2/10/15 Updated heater and mirrors TS
3/3/15 Added note about the black finish changing TS
3/30/15 Corrected body TS
4/23/15 Changed jam nut on cylinder rod TS

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



Multiple Vehicle Platform
Parts Manual

Section 1

Accelerator and
Brake Linkage

(%]
4=
=
©
Q.
=
w
O
—
o
&)
-
©
Q.
~
9
o]
£
=
o
Q

evtechnicalservices.com




BRAKES, — MVP-S XXA HYD4

= a7

47

8
284

i @

8920 9t s
' @ék%@\

Columbia / ParCar OEM Parts
evtechnicalservices.com

DETAILC

BRAKE LINE FOR REAR AXLE GOES ON TOP

BRAKE LINE FOR FRONT AXLE GOES CN BOTTOM DETAILE

DETAILD

TYFICAL CABLE MCQUNT LOCATIONS SHOWWN
NOTE FRONT MOUNTS INSTALL ON BATTERY
TRAY HARDWARE (NOT SHOWMN)

INSTALL ZIF TIES ON LEFT SIDE CNLY AFTER
ALL WIRE HARNESSES HAYVE BEEN INSTALLED

1-1



BRAKES, — MVP-S XXA HYD4 Cont.

S3DIAH3S TWIINKIIL

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

TO REAR AXLE
(30) TO FRONT AXLE

Tﬂﬁ

1]
B
L8

PARKING BRAKE, MVP-S STD POSITION

BRAKE LINES, MVP-S STD POSITION
%
1

1-2



BRAKES, — MVP-S XXA HYD4 Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 51520-10 STIFFENER — SEAT BASE 1 307526
2 * CNTRL TOWER - MVP 1 309055
3 * BRAKE PEDAL 1 309063
4 * PAINTED, MVP CHASSIS - SHORT 1 309122B
5 * CONTROL TOWER - RH 1 309126
6 * CONTROL TOWER - LH 1 309127
7 69729-00 CONNECTOR, 3-WAY SWITCH 1 508959
8 42402-89 PLATED, BRAKE EQUALIZER 1 509154PL
9 41721-04 PARKNG BRAKE, MODIFIED - SEAT MNTD 1 509905
10 * ROD, BRAKE PULL - MVP 1 512198
11 * BELLCRANK 1 512225
12 * STOP TAB, BRAKE PEDAL 1 512226
13 * BRAKE EQUALIZER - SINGLE 2 512237
14 * ROD, PEDAL PIVOT 1 512240
15 * ROD - HYDR CYL 1 512241
16 * MNT, BRKT - BRAKE CABLE 2 512249
17 * STIFFENER, CHANNEL - MVP 1 512250
18 * BRACKET, HANGER MNT 2 512270
19 2879-W SCREW, 3/8-16 X 1 HHC, G5 4 707195
20 41842-94 UNION TEE, HYD BRAKE 1 709377
21 57019-00 ROD END - 5/16 (KPF-5-G) 2 709450
22 41269-00 BRAKE LINE, 3/16 X 51 1 709474
23 3570 SCREW, 1/2-13 X 1-1/4, HHCS, G5, ZC 4 709588
24 41223-00 BRAKE LINE, 3/16 X 8 5 709601
25 41220-00 BRAKE LINE, 3/16 X 60 2 709727
26 41212-00 SWITCH, BRAKE LIGHT 1 709749
27 41809-02 MASTER CYLINDER 1-1/6 TANDEM 1 709806
28 42438-02 PAD, BRAKE PEDAL 1 709807
29 41431-02 BRAKE LINE 3/16X6 1 709812
30 42370-02 BRAKE CABLE 42” 2 709818
31 41827-93 ADAPTER, HYD BRAKE 1/2-20 TO 3/16" 1 709828
32 625 ROLL PIN, 1/4" OD X 5/8" (L) , 1 719121
33 41860-06 CABLE, BRAKE, 68.50" 2 719209
34 10514 BEARING, FLANGED, .50"IDX.62"ODX.75"L 2 719262
35 41512-08 ROD, 1/4 - 28 X3.00 LG 1 719364
36 11040 E-RING, .562 REINFORCED PHOS 2 719515
37 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 14 719564
38 2645 SCREW, 1/2 X 1/2 LG SHLDR SOCKET 1 719580
39 2653-B SCREW, #10 X 3/4 HWH TEK #3 5 719583
40 2871-W SCREW, 5/16-18 X 1-1/4, HHCS, G5, YWZC 14 719592
41 3991 SCREW,5/16-18X7/8,HHCS,G5, BLK MAX 3 719643
42 41206-00 FLARE, UNION INVERTED 3/16 3 719657
43 497 CLEVIS PIN, 5/16 X 7/8 YELLOW/ZINC 2 719713
44 499 CLEVIS PIN 1/4 DIA X1 1/2" LG 2 719715
45 516 CLEVIS PIN, 3/8X1-1/8 1 719727
46 520-W PIN, 1/8X1 COTTER 3 719728
a7 5400-BS BOLT, 5/16-18X1 CARR G5 4 719744
48 9982 CLAMP, STEEL TUBE VINYL CUSH 5 719756
49 6000-B WASHER 5/16 USS/STD 4 719771
50 6566 WASHER .515X.812X.031 3 719800
51 6702-B WASHER 5/16 SAE 26 719810
52 6703-B WASHER 1/4 SAE 24 719811
53 6716 WASHER #10 SAE 5 719812

1-3

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




BRAKES, — MVP-S XXA HYD4 Cont

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
54 32675-08 TERMINAL #10 STUD-TO-1/4 MALE TAB 2 719825
55 73062-86A | YOKE, CLEVIS, 1/4-28 ADJ, RH, CLR 1 719854
56 73066-02 CLEVIS #53 3/8-24 ADJ YOKE END YWZC 1 719855
57 7676 NUT 1/4-28 GR 2 HEX FULL 1 719874
58 7683 NUT 1/4-28 GR A NE NYLON INSERT LCK 1 719877
59 7686 NUT, 1/4-20, NYLOCK, GA, 10 719879
60 7739 NUT,5/16-18,L/N,NYLOK,NE,GA, 9 719892
61 7744 NUT, 5/16-24 GR 2 HEX JAM 3 719895
62 7750 NUT, 5/16-18 GF FLNG CNTR LOCK BLK 21 719897
63 7880 NUT, 1/2-13 GR 2 HEX FULL 4 719913
64 11801 SPRING, EXT, .734" X 2.63" X.105", HD, ZC 1 759838
65 40600-10 PEDAL ASSY, ACCEL 1 759903
66 40955-12 RESID PRESS VALVE -10 PSI W/ FTGS 1 759913
67 * CABLE TIE, .30 X 8.58 11 760121
68 * HEAVY DUTY MOUNT 9 760122
69 40954-12 ADAPTER, HYD BRAKE 9/16-20 TO 3/16 1 760143
70 7755 NUT 3/8-16 GR G FLNG CTR LOCK 4 760721
71 500 PIN, HAIR CLIP #13 2 781013

- N/A GROUP BRAKES MVP-S XXA HYD4 (Includes above) 1 191615A

* SPECIAL ORDER

1-4

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




BRAKES, — MVP-L XXXA HYDA4

(L]
33 g
8 a4 e

SECTION A-A

SECTION B-B

DETAILC

BRAKE LINE FOR REAR AXLE GOES ON TOF
BRAKE LINE FOR FRONT AXLE GOES ON BOTTOM

DETAILE

DETAILD

TYPICAL CABLE MOUNT LOCATIONS SHOWN
NOTE FRONT MOUNTS INSTALL ON BATTERY
TRAY HARDWARE (NOT SHOWMN)

INSTALL ZIF TIES ON LEFT SIDE ONLY AFTER
ALL WIRE HARNESSES HAVE BEEN INSTALLED

1-5

v
ek
=
(T
o
=
w
O
—
©
Q
—
0
Q.
~
)
Q0
£
=
o
|

evtechnicalservices.com




BRAKES, — MVP-L XXXA HYD4 Cont.

2R

¢ p

o
a B

...........

poas

Zh
PR
.

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

8
l‘%

BRAKE LINES, MVP-L HYD4 STD POSITION

1-6



BRAKES, — MVP-L XXXA HYD4 Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 51520-10 STIFFENER — SEAT BASE 1 307526
2 * CNTRL TOWER - MVP 1 309055
3 * BRAKE PEDAL 1 309063
4 * PAINTED, MVP CHASSIS - LONG 1 309098B
5 * CONTROL TOWER - RH 1 309126
6 * CONTROL TOWER - LH 1 309127
7 69729-00 CONNECTOR, 3-WAY SWITCH 1 508959
8 42402-89 PLATED, BRAKE EQUALIZER 1 509154PL
9 41721-04 PARKNG BRAKE, MODIFIED - SEAT MNTD 1 509905
10 * ROD, BRAKE PULL - MVP 1 512198
11 * BELLCRANK 1 512225
12 * STOP TAB, BRAKE PEDAL 1 512226
13 * BRAKE EQUALIZER - SINGLE 2 512237
14 * ROD, PEDAL PIVOT 1 512240
15 * ROD - HYDR CYL 1 512241
16 * MNT, BRKT - BRAKE CABLE 2 512249
17 * STIFFENER, CHANNEL - MVP 1 512250
18 * BRACKET, HANGER MNT 2 512270
19 2879-W SCREW, 3/8-16 X 1 HHC, G5 4 707195
20 41222-00 BRAKE LINE 3/16X20 1 709358
21 41842-94 UNION TEE, HYD BRAKE 1 709377
22 57019-00 ROD END - 5/16 (KPF-5-G) 2 709450
23 41269-00 BRAKE LINE, 3/16 X 51 1 709474
24 3570 SCREW, 1/2-13 X 1-1/4, HHCS, G5, ZC 4 709588
25 41223-00 BRAKE LINE, 3/16 X 8 4 709601
26 41219-00 BRAKE LINE 3/16X12 1 709607
27 41220-00 BRAKE LINE, 3/16 X 60 2 709727
28 41212-00 SWITCH, BRAKE LIGHT 1 709749
29 41809-02 MASTER CYLINDER 1-1/6 TANDEM 1 709806
30 42438-02 PAD, BRAKE PEDAL 1 709807
31 41431-02 BRAKE CABLE 51” 2 709819
32 41827-93 ADAPTER, HYD BRAKE 1/2-20 TO 3/16" 1 709828
33 625 ROLL PIN, 1/4" OD X 5/8" (L) , 1 719121
34 41860-06 CABLE, BRAKE, 68.50" 2 719209
35 10514 BEARING, FLANGED, .50"IDX.62"ODX.75"L 2 719262
36 41512-08 ROD, 1/4 - 28 X3.00 LG 1 719364
37 11040 E-RING, .562 REINFORCED PHOS 2 719515
38 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 14 719564
39 2645 SCREW, 1/2 X 1/2 LG SHLDR SOCKET 1 719580
40 2653-B SCREW, #10 X 3/4 HWH TEK #3 5 719583
41 2871-W SCREW, 5/16-18 X 1-1/4, HHCS, G5, YWZC 14 719592
42 3991 SCREW,5/16-18X7/8,HHCS,G5, BLK MAX 3 719643
43 41206-00 FLARE, UNION INVERTED 3/16 3 719657
44 497 CLEVIS PIN, 5/16 X 7/8 YELLOW/ZINC 2 719713
45 499 CLEVIS PIN 1/4 DIAX 1 1/2" LG 2 719715
46 516 CLEVIS PIN, 3/8X1-1/8 1 719727
47 520-W PIN, 1/8X1 COTTER 3 719728
48 5400-BS BOLT, 5/16-18X1 CARR G5 4 719744
49 9982 CLAMP, STEEL TUBE VINYL CUSH 5 719756
50 6000-B WASHER 5/16 USS/STD 4 719771
51 6566 WASHER .515X.812X.031 3 719800
52 6702-B WASHER 5/16 SAE 26 719810
53 6703-B WASHER 1/4 SAE 24 719811
54 6716 WASHER #10 SAE 5 719812

1-7

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




BRAKES, — MVP-L XXXA HYD4 Cont

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
55 32675-08 TERMINAL #10 STUD-TO-1/4 MALE TAB 2 719825
56 73062-86A | YOKE, CLEVIS, 1/4-28 ADJ, RH, CLR 1 719854
57 73066-02 CLEVIS #53 3/8-24 ADJ YOKE END YWZC 1 719855
58 7676 NUT 1/4-28 GR 2 HEX FULL 1 719874
59 7683 NUT 1/4-28 GR A NE NYLON INSERT LCK 1 719877
60 7686 NUT, 1/4-20, NYLOCK, GA, 10 719879
61 7739 NUT,5/16-18,L/N,NYLOK,NE,GA, 9 719892
62 7744 NUT, 5/16-24 GR 2 HEX JAM 3 719895
63 7750 NUT, 5/16-18 GF FLNG CNTR LOCK BLK 21 719897
64 7880 NUT, 1/2-13 GR 2 HEX FULL 4 719913
65 11801 SPRING, EXT, .734" X 2.63" X.105", HD, ZC 1 759838
66 40600-10 PEDAL ASSY, ACCEL 1 759903
67 40955-12 RESID PRESS VALVE -10 PSI W/ FTGS 1 759913
68 * CABLE TIE, .30 X 8.58 11 760121
69 * HEAVY DUTY MOUNT 9 760122
70 40954-12 ADAPTER, HYD BRAKE 9/16-20 TO 3/16 1 760143
71 7755 NUT 3/8-16 GR G FLNG CTR LOCK 4 760721
72 500 PIN, HAIR CLIP #13 2 781013

- N/A GROUP BRAKES MPV-L XXXA HYD4 (Includes above) 1 191613A

* SPECIAL ORDER

1-8

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




BRAKES, — MVP-L XXAA HYDG6

SECTION A-A

S

SECTION B-B

CETAILC

BRAKE LINE FOR RFEAR AXLE GOES ON TOP
BRAKE LINE FOR FRONT AXLE GOES ON BOTTOM

DETAILD

TYFICAL CABLE MOUNT LOCATIONS SHOWWN
NOTE FRONT MOUNTS INSTALL ON BATTERY
TRAY HARDWARE (NOT SHOWN)

INSTALL ZIF TIES QN LEFT SIDE CNLY AFTER
ALL WIRE HARNESSES HAVE BEEN INSTALLED

1-9

Columbia / ParCar OEM Parts

evtechnicalservices.com




BRAKES, — MVP-L XXAA HYD6 Cont.

-
™

i

e

S3DIAH3S TWIINKIIL

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

—eg |

BRAKE LINES, MVP-L HYD6, STD POSITION

PARKING BRAKE, MVP-L HYD6, STD POSITION

1-10



BRAKES, — MVP-L XXAA HYD6 Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 51520-10 STIFFENER — SEAT BASE 1 307526
2 * CNTRL TOWER - MVP 1 309055
3 * BRAKE PEDAL 1 309063
4 * PAINTED, MVP CHASSIS - LONG 1 309098B
5 * CONTROL TOWER - RH 1 309126
6 * CONTROL TOWER - LH 1 309127
7 69729-00 CONNECTOR, 3-WAY SWITCH 1 508959
8 42402-89 PLATED, BRAKE EQUALIZER 3 509154PL
9 41721-04 PARKNG BRAKE, MODIFIED - SEAT MNTD 1 509905
10 * ROD, BRAKE PULL - MVP 1 512198
11 * BELLCRANK 1 512225
12 * STOP TAB, BRAKE PEDAL 1 512226
13 * ROD, PEDAL PIVOT 1 512240
14 * ROD - HYDR CYL 1 512241
15 * MNT, BRKT - BRAKE CABLE 2 512249
16 * STIFFENER, CHANNEL - MVP 1 512250
17 2879-W SCREW, 3/8-16 X 1 HHC, G5 4 707195
18 41222-00 BRAKE LINE 3/16X20 1 709358
19 41842-94 UNION TEE, HYD BRAKE 2 709377
20 57019-00 ROD END - 5/16 (KPF-5-G) 2 709450
21 41269-00 BRAKE LINE, 3/16 X 51 1 709474
22 3570 SCREW, 1/2-13 X 1-1/4, HHCS, G5, ZC 4 709588
23 41223-00 BRAKE LINE, 3/16 X 8 5 709601
24 41219-00 BRAKE LINE 3/16X12 1 709607
25 41220-00 BRAKE LINE, 3/16 X 60 2 709727
26 41212-00 SWITCH, BRAKE LIGHT 1 709749
27 42438-02 PAD, BRAKE PEDAL 1 709807
28 42370-02 BRAKE CABLE 42” 2 709818
29 41431-02 BRAKE CABLE 51” 2 709819
30 625 ROLL PIN, 1/4" OD X 5/8" (L) , 1 719121
31 41860-06 CABLE, BRAKE, 68.50" 2 719209
32 10514 BEARING, FLANGED, .50"IDX.62"ODX.75"L 2 719262
33 41512-08 ROD, 1/4 - 28 X3.00 LG 1 719364
34 11040 E-RING, .562 REINFORCED PHOS 2 719515
35 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 14 719564
36 2645 SCREW, 1/2 X 1/2 LG SHLDR SOCKET 1 719580
37 2653-B SCREW, #10 X 3/4 HWH TEK #3 5 719583
38 2871-W SCREW, 5/16-18 X 1-1/4, HHCS, G5, YWZC 8 719592
39 3991 SCREW,5/16-18X7/8,HHCS,G5, BLK MAX 3 719643
40 41206-00 FLARE, UNION INVERTED 3/16 3 719657
41 497 CLEVIS PIN, 5/16 X 7/8 YELLOW/ZINC 4 719713
42 499 CLEVIS PIN 1/4 DIAX 1 1/2" LG 2 719715
43 516 CLEVIS PIN, 3/8X1-1/8 1 719727
44 520-W PIN, 1/8X1 COTTER 5 719728
45 5400-BS BOLT, 5/16-18X1 CARR G5 4 719744
46 9982 CLAMP, STEEL TUBE VINYL CUSH 5 719756
a7 6000-B WASHER 5/16 USS/STD 4 719771
48 6566 WASHER .515X.812X.031 3 719800
49 6702-B WASHER 5/16 SAE 20 719810
50 6703-B WASHER 1/4 SAE 24 719811
51 6716 WASHER #10 SAE 5 719812
52 32675-08 TERMINAL #10 STUD-TO-1/4 MALE TAB 2 719825
53 73062-86A | YOKE, CLEVIS, 1/4-28 ADJ, RH, CLR 1 719854
54 73066-02 CLEVIS #53 3/8-24 ADJ YOKE END YWZC 1 719855

1-11

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




BRAKES, — MVP-L XXAA HYD6 Cont

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
55 7676 NUT 1/4-28 GR 2 HEX FULL 1 719874
56 7683 NUT 1/4-28 GR A NE NYLON INSERT LCK 1 719877
57 7686 NUT, 1/4-20, NYLOCK, GA, 10 719879
58 7739 NUT,5/16-18,L/N,NYLOK,NE,GA, 9 719892
59 7744 NUT, 5/16-24 GR 2 HEX JAM 2 719895
60 7750 NUT, 5/16-18 GF FLNG CNTR LOCK BLK 15 719897
61 7880 NUT, 1/2-13 GR 2 HEX FULL 4 719913
62 11801 SPRING, EXT, .734" X 2.63" X.105", HD, ZC 1 759838
63 40600-10 PEDAL ASSY, ACCEL 1 759903
64 * CABLE TIE, .30 X 8.58 11 760121
65 * HEAVY DUTY MOUNT 9 760122
66 41807-08 MASTER CYLINDER ASSEMBLY 1 760142
67 7755 NUT 3/8-16 GR G FLNG CTR LOCK 4 760721
68 500 PIN, HAIR CLIP #13 2 781013
69 * NUT, 3/8-24 HEX JAM 1 781490

- N/A GROUP BRAKES MPV-L XXAA HYD6 (Includes above) 1 191576A

* SPECIAL ORDER

1-12

Columbia / ParCar OEM Parts

evtechnicalservices.com




Multiple Vehicle Platform
Parts Manual

Section 2

Steering, Front Suspension and Wheels

wv

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
< B
- a2
o B
=
£

s 3%
o @
Q




FRONT AXLE WITH BRAKES - MVP

o an
,:Nﬁz’f’ ‘{f

Vel 3

SEE NOTE 1

SEENCTE 2

NOTES:

13 TIGHTEN SPRING SHACKLE MUTS LIMNTIL
THE BOLT |5 FULLY SEATED, THEN BACK OFF
THE MUT UNTIL THE SPRING MOWES FREELY -

wv)

EE
g 8
EU‘!
w9
(O
|
T Q
2 »
& g
-
o £
QL v
e o
s 3
o @
Q

DO NOT TURN THE BOLT, GrMLY THE MUT.
2)TORQUE SPRING U-BOLTS TC BS FT/LES IN AN
ALTERMNATIMNG PATTERMN, TIGHTEN BOTH ENDS
OF EACH U-BOLT EQUALLY
) TORQUE LUG NUTS TO 65 FT/ILES IN A CRISS-
SEE MOTE 3 CROSS PATTERN
ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N %
1 * ASSEMBLY, MVP FRONT AXLE, W/BRAKES 1 467549 g
2 44805-11 | SHACKLE STRAP 4 512245
3 82711-12 | SLEEVE - SPRING HANGER 2 512495
4 43152-66 | NUT, 1/2-20, TAPERED WHEEL 10 709002
5 11077 E-RING, .625 PHOS 2 719516
6 3800 BOLT, 9/16-18 X 3" GR 5- SHACKLE 6 759898
7 7850 HEX LOCKNUT, 9/16-18 6 759909

* SPECIAL ORDER

2-1



FRONT AXLE W/BRAKES ASSEMBLY — MVP

APPLY BLUE LOCTITE THREADLOCKER

TORQUE TO 45 FT/LBS

?\\ INCL W/ 57730-10
INCL W/ 57730-10

USE PUNCH TO CREATE SFURS INSIDE THE SPINDLE TUBES
TOHCOLD BUSHINGS, 2 SPURS TOP AND BOTTOM

— TIGHTEMN UNTIL NUT 15 FLUSH
WITHBOTTOM CF KINGPIN

SEE NOTE

\27
G&
~. -~ 3 2
/%

FOLLOW WHEEL BEARING _/
TIGHTENING PROCEDURE

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

-

. :
|&
1
1 s A
L - -
SEE NOTE
@ 4
INCL W/ 4980
TORQUE TO BS FTALES

INCL W/ 49807-01

2-2



FRONT AXLE W/BRAKES ASSEMBLY — MVP (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 44801-11 | FRONT AXLE ASSY 1 309032
2 44802-11 | SPLINDLE - RH 1 309110
3 44803-11 | SPLINDLE - LH 1 309111
4 * PNTD, KING PIN 2 467952
5 54800-00 | FRONT AXLE SPRING PLATE 2 510276
6 44806-11 | SPDL, MACH'D - BRAKES (KODIAK) 2 512264 j':" £
7 560 PIN,1/8"X1-1/4",COTTER,ZNC 4 707337 é_“ 8
8 43646-79 | HUB GREASE CAP 2 709018 S ¥
9 9800 GREASE FITTING, 1/4" DRIVE, STRAIGHT 2 709110 E-') 9
10 6042 WASHER, NEEDLE THRUST 4 709217 L &
11 11100 O-RING, #332, 1-1/4 X 1/4 4 709218 t(): ]
12 5203 12 U-BOLT - FRONT SUSP, TABULATED 4 709372 o _8
13 56802-00 | TIE ROD ASSY, RH 1 709415 : ‘c
14 56804-00 | TIE ROD ASSY, LH 1 709416 5 =
15 41216-00 | BRAKE HOSE, HYD, FLEX, 22" 2 709430 g -g
16 3570 SCREW, 1/2-13 X 1-1/4, HHCS, G5 8 709588 o o
17 7068 WASHER,1/2,ALLOY-SPLIT,L/W 8 719840 =
18 7513 NUT, 3/4-16 GR A NTE STYLE JAM NYLON 2 719861
19 7685 NUT 1/2-13, GR A, NYLON LOCK 8 719878 i
20 7880 NUT, 1/2-13 GR 2 HEX FULL YWZC 8 719913 %
21 9083 BUSHING, .751 X .878 X 1.25 OILITE 4 719961 g
22 9085 BEARING TORRINGTON NEEDLE THRUST 2 719962
23 44807-01 | BRAKE KIT, HYD DISC, PAIR 1 759899
24 57730-10 | HYDR CYL, MOUNT - FRONT 1 759900
25 54100-11 | SPRINGS, DOUBLE EYE 2 759901
26 54101-11 | SEAL, SHAFT - RADIAL 2 759905
27 54102-11 | BRGS, RLR, TPR — OUTER ( 2 759906
28 54103-11 | BRGS, RLR, TPR - INNER 2 759907
29 57247-09 | COUPLER - STEERING, RH 1 759939
30 57248-09 | COUPLER - STEERING, LH 1 759940
31 6004 FLAT WASHER - M12, DIN 125A, YZ 2 760670
32 * GREASE FITTING, 1/4"-28, SELF-TAPPING 2 760967
33 7860 NUT, 1-14 UNS, GR 2 - SLOTTED 2 781349
34 6580 WASHER, 1.75 OD X 1.02 ID X .108 THK 2 781350
35 4400595 | CUP 1.980 X 0.420 (See note) 2 719689

* SPECIAL ORDER

NOTE: Item 35 is placed between Items 27 & 28, and Item 23.

2-3



WHEELS - MVP

ITEM | CPC P/N DESCRIPTION QTY | SEATS PIN
1 40973-07 | TIRE/WHEEL ASSY, 145R12 HIGH SPEED 5H 416 759849
2 40895-12 | TIRE/WHEEL ASSY, 145R12 FOAM FILLED 5H 416 467617
3 43152-66 | NUT, 1/2-20, TAPERED WHEEL S 709002

2-4

7 Columbia / ParCar OEM Parts

evtechnicalservices.com




Multiple Vehicle Platform
Parts Manual

Section 3

wv

EE
£ 9
= 9
w9
© -3
|
T Q
Y w
& g
- ¥
o B
€ 9
£

s 3%
o @
Q

Rear Axle, Brakes and Suspension




REAR AXLE AND BRAKES - MVP

4

Columbia / ParCar OEM Parts
evtechnicalservices.com

3-1



REAR AXLE AND BRAKES - MVP (Cont.)

FRONT OF
VEHICLE

Columbia / ParCar OEM Parts
evtechnicalservices.com

DRIVER'S
SIDE

g

ORIENTATION OF
ASSEMBLIES
ON VEHRICLE

NOTE: SUPPLIER'S SPECIFICATION OF LEFT AND RIGHT HAND
ASSEMBLIES MAY NOT BE REPRESENTATIVE OF
POSITION ON VEHICLE. VISUAL CONFIRMATION IS
RECOMMENDED BEFORE ORDERING.

3-2



REAR AXLE AND BRAKES - MVP (Cont.)

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 N/A HOUSING, AXLE 1 N/A
2 83165-08 | SEAL, INPUT PINION 1 760371
3 * GEAR, INPUT PINION (Available as Kit Item 35 & 37) 1 *
4 90006-90 | RING, SNAP (Available as Kit Item 35 & 44) 3 749701
5 11118 O-RING (Available as Kit Item 35 & 44) 3 729030
6 90003-90 §5EA3F§|§(Z4)BALL INPUT SHAFT (Available as Kit Item 1 719077
7 90004-90 ;B,EIBEQFELI:I)G BALL, INPUT GEAR (Available as Kit Item 35, 1 749699
8 82808-90 | PLUG, END CAP 2 749418
9 82810-90 | BEARING, BALL (Available as Kit Iltem 38) 2 749419
10 * SHAFT, INTERMEDIATE GEAR (Available as Kit Item 37) 1 *
11 11119 O-RING 2 719132
12 * GEAR, FINAL DRIVE (Available as Kit Item 38) 1 *
13 90005-90 | BEARING, BALL (Available as Kit Item 37) 2 749700
14 83212-00 | DIFFERENTIAL ASSEMBLY 1 749575
15 N/A SCREW, CAP 4 N/A
16 N/A NUT, LOCK 4 N/A
17 90007-00 | PLATE, COVER (Available as Kit Item 39) 1 749702
18 90008-00 | PLUG, DRAIN/FILL (Available as Kit Item 39) 1 749704
19 N/A SCREW, TAPPING 10 N/A
20 82701-90 | VENT 1 759791
21 N/A SCREW, SOCKET HEAD 8 N/A
22 83160-93 | SEAL, OIL 2 749547
23 83167-93 | RING, RETAINING 2 749549
24 83100-73 | ASSEMBLY, BEARING, TAPERED ROLLER 2 749522
25 41814-93 | ASSEMBLY, BRAKE, LH (Hydraulic) 1 729996
26 41813-93 | ASSEMBLY, BRAKE, RH (Hydraulic) 1 729993
27 82811-93 | SEAL, OIL 2 749421
28 83114-93 | WASHER, FLAT 8 749530
29 83120-93 | NUT, LOCK 8 749532
30 N/A SHAFT, AXLE, LH LONG (Available as Kit Item 57) 1 N/A
31 82757-00 | SHAFT, AXLE, RH SHORT(Available as Kit Item 58) 1 749403
32 41199 BOLT, WHEEL 1.500” (Available as Kit Item 57) 10 719655

32A | 719463-05 | BOLT, WHEEL 1.680" (Available as Kit Item 57) 10 719463
33 82830-93 | DRUM, BRAKE 2 749427
34 82503-08 | GASKET 1 759937

35* 83219-08 | PINION & SEAL KIT 16.99:1 (Includes Items 2-7) 1 760374
36* 82776-08 | GEARSET KIT 16.99:1( Includes Items 4 — 13 & 35) 1 191703U
37* 82817-09 | RAW AXLE W/HYDR BRAKES,16.99 1 759922

3-3

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



REAR AXLE AND BRAKES — MVP (Cont.)

ITEM | CPCP/N DESCRIPTION QTY | SEATSPIN
PINION SEAL KIT (INCLUDES ITEMS 2 & 4 — 7) ONLY
38 82779-08 FOR USE WITH IT(EM 35, ) 1 191697U
39 41888-93 | BLEEDER VALVE 2 719296
40 41890-93 | HYDRAULIC CUP 4 739022
41 41886-93 | BOOT & RING 4 739021
42 41892-93 | PISTON, WHEEL CYLINDER (Includes ltems 40 & 41) 4 739023
43 41884-93 | TORQUE SPIDER (INCLUDES ITEMS 39-42) 2 719076
44 41928-93 | SPRING, SHOE HOLD DOWN 4 719075
45 41926-93 | DUST SHIELD 2 739030
46 41920-93 | PIN, RETAINER, PARKING BRAKE LEVER 4 739029
46 41918-93 | SPRING, ADJUSTING SCREW 2 739028
47 41880-93 | ADJUSTING SCREW 2 719294
48 41878-93 | NUT, PIVOT, ADJUSTING SCREW 2 719295
49 41882-93 | SOCKET, ADJUSTING SCREW 2 739020
50 41894-93 | STRUT & LEVER ASSEMBLY, PARKING BRAKE 2 739024
51 41912-93 | SHOE & LINING ASSEMBLY SET 2 719046
52 41914-93 | SPRING, SHOE RETURN, LH (GREEN OR BLUE) 2 739026
53 41916-93 | SPRING, SHOE RETURN, RH (RED OR YELLOW) 2 739027
54 41918-93 | SPRING, ADJUSTING SCREW 2 739028
57 90013-08 | KIT, SHAFT & BOLT LH (Includes Items 30 & 32) 1 759936
58 90012-00 | KIT, SHAFT & BOLT RH (Includes Items 31 & 32) 1 719258

* NOT SHOWN

* SEE GEAR SETS PAGE 3-5

3-4

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



REAR AXLE AND BRAKES - MVP (Cont.)

GEAR SETS

MOTE A:
CANBE USED FOR SERVICING 2008 & EARLIER AXLES WHEN REPLACEMENT GEARS NEEDED -
ORDER MEW PIMION SHAFT DESIGHN COMPLETE ASM.

NOTE B- SEE KIT (INCLS GEARS, PINION&SEAL KIT& COMPONENT PARTS)
NEW SEAL LIP PINION & MOTE A CPC PN SI PN GEAR RATIO
GEAR SET KIT NOW INCLUDES: 8277208 1917000 10351
CSEALIMNG O-RINGS 82774-08 191701 12,4441
-EMD CAP PLUGS 4277a-08 191702y 14761
- BEARINGS 82776-08 Ta1703U 16,951
NOTE O INTERVMEDIATE & RING GEAR SET INTERMEDIATE GEARS RING GEAR
: SIPN GEAR RATIO NO. OF TEETH QTY| _ NO. OF TEETH aTy
CAN ALSO SERVICE EARLIER AXLES T e 159 i e i
760402 12,441 21855 1 114 1
NOTE D: 760401 14,761 22 856 1 116 1
PINION SEALKIT 181697 U 760400 16.99:1 22858 1 116 1
(CPC 82779-08)
FOR USE ONLY WITH SEE PINION & SEAL KIT INCLUDES ITEMS IN SEAL KIT 191697} PINION GEAR
MEW PINION SHAFT DESIGN  yoTEc [ cPCPN | SIPN DESCRIPTION ary GEAR RATI NO. OF TEETH [QTY
8321808 | 760372 NEVY LIP SEAL PINDN KIT 1 10,351 bhi 1
8329708 | 760373 NEWY LIP SEAL PINIDN KIT 1 12,4471 21 1
8321408 | 760396 NEVY LIP SEAL PINIDN KIT 1 14,7601 20 1
8321908 | 760374 NEWY LIP SEAL PINIDN KIT 1 16,991 18 1
SEE PINION SEAL KIT 1916970  {CPC % 8277908
NOTE D CPCPN | SIPN DESCRIPTION ary
1| 9000490 | 749699 BEARING BALL INNER 1
2 | o001a08 | 760375 BEARING BALL OUTER 1
3] 11118 729030 O-RING 1
4 | on00Bg0 | 74e701 RING SMAP 1
5 | 8316508 | 760371 OILSEAL - INPUT SHAFT 1
6] A NA INSTRUCTION SHEET 1
*ITEM NOT SHOWN

COMPONENTS FOR GEAR. SET KIT (SEE KIT CHART)
CPCPN SI PN DESCRIPTION aTY
7| 82810-90 7484189 BEARIMNG BALL 2
8 1118 724030 O-RING 2
9 | 9000890 7447 RING SMNAP 2
10 [ 82305-90 74948 PLUG EMD CAP 2
11 1114 71932 O-RING 2
12| 9000590 744700 BEARING BALL 2

SHAFT, INFUT
PINION GEAR

Columbia / ParCar OEM Parts
evtechnicalservices.com

g

SHAFT, INTER-
MEDIATE GEARS

3-5



REAR AXLE ASSEMBLY - MVP

APPLY ANTI-SEIZE COMPOUND — <
TO AXLE INPUT SHAFT

_

SCREWC — ‘ \ /
\ i \\\ .'\/ ’f (t

SCREW A — \ NI
iy Q Ay

\_ 4

7
‘ .
— SCREW B

NOTE:

LOOSELY TIGHTEN SCREWS A & B, THEN LOOSELY
TIGHTEN SCREW C TO DRAW FACE OF MOTOR UP
TO FLANGE ON AXLE EVENLY. TORQUE SCREWS
A&BTO100IN.LBS., THEN TIGHTEN SCREW C TO
100 IN. LBS. ALSO.

3-6

Columbia / ParCar OEM Parts
evtechnicalservices.com

g




SINGLE REAR AXLE ASSEMBLY - MVP (Cont.)

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

3-7



SINGLE REAR AXLE ASSEMBLY - MVP (Cont.)

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 82695-12 | SPRING PLATE 2 513980
2 44805-11 | SHACKLE STRAP 4 512245
3 708616 | SCREW, 1/4-20-1 1/4 HHC (See page 3-6) 3 708616
4 6703-B | WASHER, 1/4 (See page 3-6) 3 719811
5 7068 WASHER, LOCK 1/2 8 719840
6 7850 NUT, HEX LOCK 9/16-18 6 759909
7 11423 RESILIENT BUMPER ELEC MOTOR (See page 3-6) 1 709050
8 7036-B | WASHER, LOCK 1/4 (See page 3-6) 3 719834
9 54100-11 | SPRINGS, DOUBLE EYE 2 759901
10 5205 U-BOLT, 4 709425
11 | 83241-11 | AXLE, W/BRACKETS HD 16.99 1 309096
12 7880 NUT, 1/2-13 HEX 8 719913
13 | 82711-12 | SLEEVE, SPRING HANGER 2 512495
14 | 69301-04 | MOTOR, ELEC., 48V HD DIRECT W/TACH (See page 3-6) | 1 719339
15 | 82718-12 | SUSPENSION HANGER LH 1 309213
16 | 82740-12 | SUSPENSION HANGER RH 1 309166
17 3800 BOLT, 9/16-18X3 HHCS G5 6 759898
18* 2871-W | SCREW 5/16-18X1 1/4 HHCS G5 8 719592
19* 6702-B | WASHER 5/16 8 719810
20* 7750 NUT, 5/16-18 FLNG CTR LOCK 8 719897

* NOT SHOWN - ATTACH ASSEMBLY TO FRAME RAIL

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

3-8



TANDEM REAR AXLE ASSEMBLY

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 82695-12 SPRING PLATE 4 513980
2 44805-11 SHACKLE STRAP 8 512245
3 708616 SCREW, 1/4-20-1 1/4 HHC (See page 3-6) 6 708616
4 6703-B WASHER, 1/4 (See page 3-6) 6 719811
5 7068 WASHER, LOCK 1/2 16 719840
6 7850 NUT, HEX LOCK 9/16-18 14 759909
7 11423 RESILIENT BUMPER ELEC MOTOR (See page 3-6) 2 709050
8 7036-B WASHER, LOCK 1/4 (See page 3-6) 6 719834
9 54100-11 SPRINGS, DOUBLE EYE 4 759901
10 5205 U-BOLT, 8 709425
11 83241-11 AXLE, W/BRACKETS HD 16.99 2 309096
12 7880 NUT, 1/2-13 HEX 16 719913
13 3800 BOLT, 9/16-18X3 HHCS G5 6 759898
14 69300-03 MOTOR, ELEC., 48V SEP EX (See page 3-6) 2 719135
15 82742-12 EQUALIZER BAR 2 759908
16 82744-12 SUSPENSION HANGER 2 309034
17 3800 BOLT, 9/16-18X3 HHCS G5 14 759898
18* 2871-W SCREW 5/16-18X1 1/4 HHCS G5 10 719592
19* 6702-B WASHER 5/16 10 719810
20* 7750 NUT, 5/16-18 FLNG CTR LOCK 10 719897

*NOT SHOWN - ATTACH ASSEMBLY TO FRAME RAIL

3-9

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

g
-4
g
£
g
=



NKL AXLE & BRAKE LINES 16.77 = MVP

TORGUE TO B FT/LES AFTER INSTALLED ON VEHICLE. .

ALTERMATE TIGHTENING FROMT
& REAR BOLTS UNTIL TIGHT,
THEMN TIGHTEN TOP BOLT
TORGQUE TO 100 IN/LES

AFPLY THIN COAT OF ANTI-SEIZE
TOAXLE INPUT SPLINES

3-10

7 Columbia / ParCar OEM Parts

evtechnicalservices.com




AXLE & BRAKE LINES 16.77 NKL — MVP (Cont.)

wv)

EE
£ 9
EU‘!
i
© -3
|
T @
2
e B
= o
o B
=
£

s 3%
o @
Q

3-11



AXLE & BRAKE LINES 16.77 NKL — MVP (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 54804-12 REAR SPRING PLATE 4 514353
2 11423 RESILIENT BUMPER ELEC MOTOR (See page 3-6) 1 709050
3 41440-02 BRAKE LINE 3/16X30 (LH FORMED) 1 709232
4 41222-00 BRAKE LINE 3/16X20 (RH FORMED) 1 709358
5 41842-94 UNION TEE, HYD BRAKE 1 709377
6 41216-00 BRAKE HOSE, HYD, FLEX 22 1 709430
7 5214 U-BOLT, 1/2X13 2 709574
8 69300-03 MOTOR, ELEC., 48V SEP EX 1 719135
9 9982 CLAMP STEEL TUBING 1/4 1 719756
10 6702-B WASHER, 5/16 1 719810
11 6703-B WASHER, 1/4 3 719811
12 7036-B WASHER, LOCK 1/4 3 719834
13 7068 WASHER, LOCK 1/2 8 719840
14 7880 NUT, 1/2-13 HEX 8 719913
15 54100-11 SPRINGS, DOUBLE EYE 2 759901
16 82669-12 AXLE, HD, HKL 1 760733
17 3440 SCREW, 1/4-20X1 3/4 HHCS, G8 3 760827
18 54811-12 U-BOLT, 1/2-13 2 782102

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

3-12



NKL SINGLE AXLE ASSEMBLY 16.77 — MVP

AXLE SHOWN N DEFALLT LOCATION, REFER
TG BRAKE GRCOUP FOR CORRECT LOCATION

SEE NOTE 2

[SEE MOTE 3
& 0/@
[ ]

NOTES:
N 1) TIGHTEN SPRING SHACKLE NUTS UNTIL
A THE BOLT IS FULLY SEATED, THEN BACK OFF
| THE NUT UNTIL THE SPRING MOVES FREELY -
\ DO NOT TURN THE BOLT, ONLY THE NUT.
N 2)TORQUE SFRING U-BOLTS TQ 65 FT/LES IN AN
o ALTERMATING PATTERMN, TIGHTEN BOTH ENDS
T— OF EACH U-BOLT EQUALLY
3) TORQUE LUG NUTS TO 65 FT/LBS IN A CRISS-
CROSS PATTERN

Columbia / ParCar OEM Parts
evtechnicalservices.com

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 82740-12 SINGLE AXLE SUSPENSION HANGER RH 1 309166
2 82718-12 SINGLE AXLE SUSPENSION HANGER LH 1 309213
3 * ASSEMBLY, AXLE, MVP 16.77 NKL HD 1 467980
4 44805-11 SHACKLE STRAP 4 512245
5 82711-12 SLEEVE, SPRING HANGER 2 512495 g
6 11077 E-RING, .625 PHOS 1 719516 %
7 2871-W SCREW 5/16-18X1 1/4 HHCS G5 8 719592 3
8 6702-B WASHER 5/16 8 719810
9 7750 NUT, 5/16-18 FLNG CTR LOCK 8 719897
10 3800 BOLT, 9/16-18X3 HHCS G5 6 759898
11 7850 NUT, HEX LOCK 9/16-18 6 759909
12 N/A LUG NUT, (Included with NKL axle) 10 N/A

3-13



NKL DUAL AXLE ASSEMBLY 16.77 — MVP

AXLES SHOWN IN DEFAULT LOCATION, REFER
TC BRAKE GROUP FOR CORRECT LOCATION

(8} /—SEE NOTE 1

p '/. /~ SEENOTES

(10

SEENOTE 2

MOTES:

1) TIGHTEN SPRING SHACKLE NUTS UNTIL
THE BOLT IS FULLY SEATED, THEN BACK OFF
THE NUT UNTIL THE SPRING MOVES FREELY -
DO NOT TURN THE BOLT, GONLY THE NUT.

NI TOARQUE SPRING U-BOLTS TQ BS FTALES IN AN
ALTERMATING PATTERN, TIGHTEMN BOTH ENDS
OF EACH U-BOLT EQUALLY

N TORQUE LUG NUTS TG 65 FT/LES IN A CRISS-
CROSS PATTERN

Columbia / ParCar OEM Parts
evtechnicalservices.com

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 82744-12 SUSPENSION HANGER 2 309034
2 * ASSEMBLY, AXLE, MVP 16.77 NKL 2 467979
3 44805-11 SHACKLE STRAP 8 512245
4 E-RING .625 PHOS 2 719516
5 2871-W SCREW 5/16-18X1 1/4 HHCS G5 10 719592
6 6702-B WASHER 5/16 10 719810
7 7750 NUT, 5/16-18 FLNG CTR LOCK 10 719897 %
8 3800 BOLT, 9/16-18X3 HHCS G5 6 759898 %
9 82742-12 EQUALIZER BAR 2 759908 i
10 7850 NUT, HEX LOCK 9/16-18 14 759909
11 N/A LUG NUT, (Included with NKL axle) 20 N/A

* SPECIAL ORDER

3-14



NKL AXLE ASSEMBLY - MVP

? Columbia / ParCar OEM Parts
evtechnicalservices.com

g
-4
g
£
g
=

3-15



NKL AXLE ASSEMBLY — MVP (Cont.)

NICL. cm]

i

ITEM | CPCP/N DESCRIPTION QTY | SEATS P/N
1 * COVER CASE ASSEMBLY 1
2 * GEAR CASE 1
3 * CARRIER GEAR (See Item 40) 1
4 * GEAR 15T (See Item 41) 1
5 * GEAR 40T (See Item 41) 1
6 * GEAR 18T (See Item 42) 1
7 82904-13 | BALL BEARING 6207 (See Item 40) 2 760926
8 82873-13 | BALL BEARING 6303 (See Item 41) 2 760918
9 82783-13 | BALL BEARING 6203 (See Item 42) 1 760921
10 82782-13 | BALL BEARING 6205 (See Item 42) 1 760922
11 82905-13 | SHIM 61X69X1.5t (See Item 40) 2 760925
12 82871-13 | SHIM 36X44X1.5t (See Item 41) 2 760919
13 82784-13 | SHIM 32X40X1.0t (See Item 42) 1 760920
14 82781-13 | SHIM 45X51X1.5t (See Item 42) 1 760923
15 * WASHER 1
16 * WASHER 1
17 82906-13 SEAL 28X55X9h 2 760924
18 82949-13 | SEAL 25X47X6h 1 760993
19 * BOLT M8XP1.25X100L 7
20 * BOLT M8XP1.25X90L 3
21 * BOLT M8XP1.25X12L 1
22 * BOLT M14XP1.5X9.5L 1
23 * NUT M8XP1.25 10
24 * LOCATION PIN 2
25 * MACHINE KEY (See Item 30) 1
26 82785-13 | CIRCLIP — SHAFT 32 (See Item 30) 1 760917
27 * BREATHER TUBE 1
28 * RING 1

3-16

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



NKL AXLE ASSEMBLY — MVP (Cont.)

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
29 * GEAR BOX ASSY 1
30 82994-13 | SHAFT ASSY R 1 760986
31 82995-13 | SHAFT ASSY L 1 760987
32 * TUBE ASSY R 1
33 * TUBE ASSY L 1
34 82927-13 DRUM 2 760927
35 * BOLT M10X1.25X35L 12
36 * BOLT M8X1.25X40L 8
37 * NUT SHRAPNEL M8XP1.25 8
38 * NUT 10
39 82909-13 | BRAKE SHOE 4 760928
40 82984-13 | CARRIER GEAR ASSY 16.77:1 (Includes Items 3, 7 & 11) 760935
INTERM. GEAR ASSY 16.77:1 (Includes Items 4, 8, 12,
4l | 8298513 | 556 26) ( ! 760936
INPUT GEAR ASSY 16.77:1 (Includes Items 6, 9, 10, 13
42 | 86986-13 | o'y, ( 1 60037
43 82669-12 | AXLE, HD, NKL, 16.77:1, COMPLETE 1 760733

3-17

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



NKL AXLE HYDRAULIC BRAKES - MVP

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
= 8
= o
o B
=
£

s 3%
o @
Q

3-18



NKL AXLE HYDRAULIC BRAKES - MVP Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 82987-13 MAIN BODY 1 760979
2 82988-13 COVER 1 760980
3 82989-13 SPRING (BLUE) 1 760981
4 82990-13 SPRING (YELLOW) 1 760982
5 * SPRING 1
6 * SPRING PIECE 2
7 82909-13 BRAKE SHOES 2 760928
8 * L-TYPE LEVER 1
9 * LEVER 1
10 40968-14 DUSTPROOF COVER KIT 1 192943U
11 * WASHER 1
12 * ADJUSTMENT ASSEMBLY L 1
12A * ADJUSTMENT ASSEMBLY R 1
13 * PISTON ASSEMBLY 2
14 * CIRCLIP 1
15 * EXHAUST VALVE ASSEMBLY 1
16 * BUSH ASSEMBLY 1
17 * COTTER PIN 2
18 * PIN 1
19 * OIL SEAL 2
20 82992-13 LEFT BRAKE SET ASSEMBLY (Includes ltems 12 — 19) 1 760984
21 82993-13 RIGHT BRAKE SET ASSEMBLY (Includes Items 12 — 19) 1 760985

* SPECIAL ORDER

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

3-19



Multiple Vehicle Platform
Parts Manual

Section 4

Body, Seats, Dash

wv)

EE
£ 9
= 9
w9
© -3
|
T Q
Y w
& g
- a2
o B
€ 9
£

s 3%
o @
Q




SEATS - MVP

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 51701-00 | LH SEAT ASSEMBLY W/ARM — SEAT SWITCH 1 149596%LA
2* 51700-00 | RH SEAT ASSEMBLY W/ARM 1 177295%RA
3* 51722-09 | SEAT ASSEMBLY, NO ARMS W/ SEAT SWITCH 1 149596%

3A* | 51723-09 | SEAT ASSEMBLY, NO ARMS 1 177295%
4 52624-06 | ARM KIT, LH (Includes mounting bracket & hardware) 1 307844BLU
5* 52625-06 | ARM KIT, RH (Includes mounting bracket & hardware) 1 307844BRU
6 91401-90 | TRACK, NON-LOCKING 2 707005
7 91400-02 | TRACK, LOCKING 1 301150
8 69757-95 | SEAT SWITCH (Left Seat) 1 708455
o9* 7810 NUT, 5/16-18 GR G FLANGE LOCK 8 719906
* NOT SHOWN

4-1

Columbia / ParCar OEM Parts
evtechnicalservices.com

-]



DELTA Q CHARGER W/REMOTE LED SINGLE & DUAL BATTERY - MVP

TO BATTERY

LED & LABEL POSITION WILL BE LOCATED
ADJACENT TO THE CHARGER AC RECEPTICLE

Columbia / ParCar OEM Parts
evtechnicalservices.com

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/N
1 9951 CR-174 CLIP & RING 1/2 781989
2 66584-12 | LED FRONT LABEL 1/2 760754
3 66583-12 | CHARGER, DELTA Q 48V W/LED, STANDARD 1/2 760742
3A 66582-12 | CHARGER, DELTA Q 48V W/LED, AGM 1/2 467839
4 66034-02 | PLUG, POWER INLET 120V SEALED 1/2 709558
5 66493-03 | CHARGER CORD €’ 1/2 719264

6 66029-12 | LED 25 CABLE 1 760817 %

7 70036-05 | ASSY, CORD W/ RECEPTACLE (Includes Item 4 & 5) 1/2 467405 %
8* 3787-B SCREW 1/4-20X3/4 HHCS G5 4/8 719636
9* 6703-B WASHER 1/4 4/8 719811
10* 7724-B NUT, 1/4-20 L/N SER-FLG 4/8 719887

*NOT SHOWN

NOTE: SEE SERVICE BULLETIN SB11-004 IF REPLACING A NON-LED CHARGER.

4-2



CARGO BED - MVP

DETAIL A

Columbia / ParCar OEM Parts
evtechnicalservices.com

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 50049-12 | CARGO BED 1 309404
2 50048-12 | MEZZTREAD 3/4X4X8 1 702625
3 4720-B | SCREW, 3/8-16X1 3/4 HHCS, G5 6 719696
4 6000-B | WASHER, 5/16 6 719771
5 7755 NUT 3/8-16 L/N, FLG 6 760721

g

4-3



CAB - MVP

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINHIIL

4-4



CAB — MVP (Cont.)

TYP1GHOLES INTOP

TYP ¥ HOLES IMN REAR TO BULKHEAD
TYP B HOLES IN FROMT TO FRONT COWL

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 58901-11 | WEATHER STRIPPING 10.5 719163
2 58901-11 | WEATHER STRIPPING 9.1’ 719163
3 3787-B SCREW, 1/4-20X3/4 HHCS, G5 29 719636
4 52330-86 | BUMPER BLACK 2 719738
5 6703-B WASHER, 1/4 58 719811
6 7686 NUT, 1/4-20 NYLOCK, GA 29 719879
7 50056-12 | PANEL, BACK CAB (See Note 1) 1 467566
8 50057-12 | PANEL TOP CAB (See Note 1) 1 467567
9 50060-12 | PANEL, FRONT CAB (See Note 1) 1 467565
10 58022-12 | WINDSHIELD, GLASS CAB (See Note 2) 1 760450
11 58035-12 | WINDOW, REAR CAB (See Note 2) 1 760538
NOTE:

1. For correct color specify VIN.
2. Items cannot be shipped UPS. Ship via freight or local pickup.



CAB WITH DOORS - MVP

DETAIL A

WO SIIIAIIS|RIIUYIDJAD

syed INJO Jedled / eiquinjo) 4

4-6



CAB WITH DOORS - MVP (Cont.)

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

4-7



CAB WITH DOORS - MVP (Cont.)

ITEM | CPC P/N DESCRIPTION QTY SEATS P/N

1* 51204-10 | STRAP, CAB DOOR 2 309370

2 50079-12 | DOOR HINGE PLATE 4 512162

3 50080-12 | HINGE MOUNTING BRACKET 4 512372

4 51205-10 | ARM PAD 2 512812

5 50081-12 | BODY STRAP HOOK, PAINTED (See Note) 2 512813B

6 51206-10 | RH LATCH/ARM ASSY 1 512814

* 51207-10 | LH LATCH/ARM ASSY 1 512815

10 2363-BS | SCREW, 5/16-18X 1 1/2 PFH 4 719555

11 2653-B | SCREW, 10-16X3/4 HWH TEK 40 719583

12 57111-11 | SCREW, 5/16-18X1 1/2 HHCS, G8 2 781924

13 3787-B | SCREW, 1/4-20X3/4 HHCS, G5 45 719636

14 4719-W | SCREW, 3/8-16X2 3/4 HHCS, G5 4 719695

16 6031 WASHER, 3/16 4 719777

17 6416 WASHER, 3/8 12 719796

18 6703-B | WASHER, 1/4 82 719811

19 7525 NUT, 5/16-18 GR A SERR FLNG LOCK 4 719864

20 7686 NUT, 1/4-20 NYLOCK, GA 37 719879

21 7748-B | NUT, 5/16-18 FFHEX G5 2 719896

22 7778 NUT, 3/8-16 GA NE NYLOCK 4 719902 2 e
23* | 90104-01 | WINDOW, SLIDING LH 1 749709 c 9
24 84022-05 | WINDOW, SLIDING RH 1 759743 E §
25% 825 LATCH BOLT 2 759816 ? S
26 50990-10 | LATCH HANDLE, OUTER 2 759817 {): §
27 50082-12 | DOOR FRAME SEAL RH 15° 759818 & _8
28* | 50082-12 | DOOR FRAME SEAL LH 15° 759818 E _E
31* | 50083-12 | DOOR DRIVER SIDE, PAINTED (See Note) 1 467568 'g §
32 50084-12 | DOOR PASSENGER SIDE, PAINTED (See Note) 1 467569 % 5
34* | 50085-12 | SEAL DOOR OPENING RH 11 760320 ~
35* | 50085-12 | SEAL DOOR OPENING LH 11 760320

36 830 NUT RETAINER KIT 2 760321 g
37* | 51208-10 | BRACKET, DOOR STRAP 2 760404 %
40 | 46270-08 | WASHER 6MM L/N 4 781405 P
41 5100 SCREW, M6-1.0X20MM HHCS 4 781440

42* 7530 LATCH NUT, M12X1.0, L/N HEX NULOCK 2 781495

43 5101 SCREW 1/4-20X1 1/2 HWH 4 781504

44 1502 SCREW, M5-.08X16MM PPH 4 781618

*NOT SHOWN

NOTE: For correct color specify VIN.

4-8



DASH - MVP

FUSE BLOCK

e

ACCESS N

| @ CYLINDER

e MASTER

ACCESS

BATTERY
PACK 1

BATTERY §§
PACK 2

/12

SECTION A-A

BLUEWIRE
(TO+YE OF
AUDIELE ALARM)

GRY/BLK

BLACK WIRE
(TO-YE OF
AUDIBELE ALARM)

(BLUE-FIF)

RED
(BLACK - FI1F.)

4-9

7 Columbia / ParCar OEM Parts

evtechnicalservices.com




DASH — MVP (Cont.)

ITEM | CPC P/N DESCRIPTION QTY | SEATS PIN
I 72000-10 | SWITCH, TOGGLE OFF/ON 2 760600
2 71807-80 | SWITCH, HORN 1 709385
3* 71428-04 | ASSY, TURN SWITCH 1 467279
4 75061-07 | BDI METER, 48V 1/2 759842

2 POSITION POWER SWITCH WITH HARDWARE FOR
5* 71732-06 | SINGLE BATTERY PACK (See table below for alternate 1 759706
keysets)
6 67791-08 | LIGHT, LED, GREEN 1 759932
3 POSITION KEYSWITCH WITH HARDWARE FOR DUAL
7 71730-01 | BATTERY PACK POWER & DIRECTION (See table below 1 709040
for alternate keysets)
g 71767-05 ASSY, KEY, NON-REMOVABLE, W/COVER (Used only 1 719432
with Keyset A)
9* 53258-07 | DECAL, WARNING/OPER. INST 1 712055
10* 653 PLUG, 1/2 HOLE BLACK 1 719798
11 56980-10 | STEERING WHEEL 1 760636
12 69519-12 | DECAL, DUAL BATTERY PACK LABEL SET 1 712109
13* | 71731-01 | KEYSET, UNIV. A 2 KEYS W/RING 1 749184

*NOT SHOWN

3 POSITION POWERSWITCH | 2 POSITION POWERSWITCH STANDARD KEYS
KEYSET CPC PIN SIP/N CPC PIN SIP/N CPC P/N SIP/N

71730-01 709040 71732-06 759706 71731-01 | 749184
71730-03B 719297 71732-06B 759722 71731-03B | 719301
71730-03C 719298 71732-06C 759723 71731-03C | 719302
71730-03D 719299 71732-06D 759724 71731-03D | 719303
71730-03E 719300 71732-06E 759721 71731-03E | 719304

Columbia / ParCar OEM Parts
evtechnicalservices.com

mi oo |m®@

g
B

4-10



HITCHES — MVP

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 57315-96 | PINDLE HOOK HITCH 1 709833
2 82011-14 | HITCH PLATE 1 312577
3 82062-02 | HITCH PIN 5/8 OD (used with Items 2 & 6) 1 719210
4* 7812-W | NUT, 1/2-20 NYLOK GR A (Used with Item 1) 4 719907
5* 4010 SCREW, 1/2-20x1.5 HHCS G5 (Used with Item 1) 4 729809
6 82003-12 | RECEIVER HITCH 2” DROP 1 760530
7 82064-02 | HITCH BALL, 2” 1 719207
*NOT SHOWN

4-11

7 Columbia / ParCar OEM Parts

evtechnicalservices.com

g
-4
g
£
g



BUMPERS - MVP

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 50066-12 | FRONT BUMPER 1 309121
2 50071-12 | FRONT BUMPER MOUNTING PLATE 2 512279
3 2879-W SCREW, 3/8-16X1 HHCS G5 10 707195
4 6416 WASHER 3/8 10 719796
5 7755 NUT, 3/8-16 L/N FLG 10 760721
6 50078-12 | REAR BUMPER 1 309103
7 3403-B BOLT, 5/16- 18X2 CARR G5 4 719609
8 52329-85 | WASHER, .375X1.50X.5 F/W, NYL (To attach ltem 3) 4 719737
9 6000-B WASHER, 5/16 (To attach Item 3) 4 719771

10* 7739 NUT, 5/16-18 L/N NYLOCK (To attach Item 3) 4 719892

4-12

Columbia / ParCar OEM Parts

evtechnicalservices.com

g




SEAT BELTS - MVP

o
. <
ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 75505-08 SEATBELT BRACKET 4 511730
2 3991 SCREW, HHC, 7/16-18X7/8 G5 8 719643
3 4256 SCREW, HX HD, 7/16-20X1.5 G5 3 719665
4 6416 WASHER FLT STL 3/8 STD 6 719796
5 6702-B WASHER FLT STL 5/16 8 719810
6 7750 LOCKNUT 5/16-18 HEX FLG 8 719897
7 7825 NUT 7/16-20 LOCK NYLON INSERT 3 719908
8 75504-09 SEAT BELT, 48” 2 741359
9 75503-09 ATS BUCKLE, W/OFFSET STRAP SEAT BELT 2 760553

4-13

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



BODY — MVP

Columbia / ParCar OEM Parts
evtechnicalservices.com

g

FITTINGS TO
FOINT UP

33

(INC. W FRNT AXLE ASM)

NOTE:

HOSES TO RUN ALONG INSIDE LEFT
SIDE OF FRAME, MAKE SURE TO LEAVE
PLENTY OF SLACK FOR FRONT AXLE
SUSPENSION TRAVEL.

4-14



BODY - MVP (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 > SEAT PAN, MVP (See note) 1 467543
2 ** COWL, MVP (See note) 1 467545
3 * STEERING MNT, MVP (See note) 1 467546
4 * ACCESS COVER, MVP (See note) 1 467544
5 * INNER PANEL, MVP (See note) 1 467547
6 * BULKHEAD, MVP (See note) 1 467594
7 * FUSE COVER, MVP (See note) 1 467548
8 * TUBE, STIFFENER - SEAT PAN 1 512286
9 i PEDAL COVER, MVP (See note) 1 467541
10 i FLOORBOARD, MVP (See note) 1 467542
11 i MAT, ANTI-SLIP GRIP, 7.4 FT LG 1 709933
12 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 2 719564
13 2653-B SCREW, #10 X 3/4 HWH TEK #3 3 719583
14 2685-W SCREW, 10=24X5/8 HWH TRD 2 719586
15 3454-BS SCREW, 1/4-20 X 1-3/4 HHCS, G5 HCBLK 150 4 719623
16 3787-B SCREW, 1/4-20X3/4,HHCS,G5, BLK150 15 719636
17 3987-BS SCREW, 5/16-18 X 3/4 HHCS, GRADE 5 6 719642
18 3991 SCREW, 5/16-18X7/8,HHCS,G5, BLK MAX 6 719643
19 5405-B CARRIAGE BOLT 1/4-20 X 3/4 GR 5 HC-BK 10 719747
20 6702-B WASHER, 5/16,SAE,F/W,BLK MAX 18 719810
21 6703-B WASHER, 1/4,SAE,F/\W,BLK MAX 42 719811
22 6716 WASHER, #10,SAE,F/W ,BLK MAX 5 719812
23 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 8 719834
24 7041-B WASHER, 5/16, REG-SPRG LOCK, BLK MAX 6 719838
25 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 21 719879
26 7739 NUT, 5/16-18, L/IN,NYLOK,NE,GA, BLKMAX 6 719892
27* 49090-27 TAPE, FOAM 1/8X1/2X24” 1 739272
28 * KNOB - #10-24 X 1/2 LG 2 760022
29 66855-14 KNOB - 5/16-18 X1 1/2 LG 1 760023
30* 82762-12 KIT, 8-FT HOSE W/FITTINGS 1 760120
31 56980-10 STEERING WHEEL, 15.50 " 1 760636
32 19147-13 RIVNUT, 1/4-20, ZC 2 781598
33 57730-10 KIT, FRONT MOUNT STEERING 1 759900

*NOT SHOWN
** SPECIAL ORDER

NOTE: Include VIN for the correct color.

4-15

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B



DRIVING LIGHTS & HORN - MVP

DETAILD

CIRC 4, HEAD LIGHTS
CIRC 3, BRAKE LIGHTS

;)cn::c 2, HORN

SECTION C-C

CETAILB

@ SECTION A-A

wv)

EE
g 8
EU‘!
w9
(O
|
T Q
2 »
& g
-
o £
QL v
e o
s 3
o @
Q

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 69001-76A | HORN, 12V (2 TERMINAL) 1 709089
2 68020-92 4" ROUND TAIL LAMP ASSY W/PLUG, SEAL 2 709109
3 74595-01 FUSE, 15A ATO/ATC 1 709255
4 71807-80 HORN SWITCH 1 709385 y
5 74596-02 FUSE, 10A ATO/ATC 1 709786 §
6* 68867-02 WIRE HARNESS, TURN SIGNL BYPASS PLUG 1 709861 %
7 75593-04 FUSE, 5A ATO/ATC 1 719445 3
8 3787-B SCREW, 1/4-20 X 3/4 ,HHCS, G5, BLK150 1 719636
9 63912 PLUG, 1" 12 PRONG HOLE ZNC/CLEAR 1 719794
10 6703-B WASHER, 1/4, SAE, F/W,BLK MAX 1 719811
11 32675-08 TERMINAL, #10 STUD-TO-1/4 MALE TAB 2 719825
12 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 1 719887
13 69515-12 HEADLIGHT, 4X6, 12V, BEZEL MOUNT 2 759915
14* 69516-12 WIRE HARNESS, 12V, ACCESSORY 1 760012
15 72000-10 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
*NOT SHOWN

4-16



DELUXE DRIVING LIGHTS & HORN — MVP

] DETAILD

CIRC 4, HEAD LIGHTS
@ CIRC 3, BRAKE LIGHTS

’cn:ec 2, HORN

SECTION C-C
i
o v
= 8
DETAILE 8 K
= £
SECTION A-A ‘f): ]
S o
ITEM CPC PIN DESCRIPTION QTY SEATS P/N ~ E
1 69836-00 ASSEMBLY, TURN LIGHT PIGTAIL W/ GROMMET 2 463979 g -5
2 71426-02 ASSEMBLY, TURN SWITCH W/GROMMET 1 464193 E 9
3 69001-76A HORN, 12V (2 TERMINAL) 1 709089 % 5
4 68020-92 4" ROUND TAIL LAMP ASSY W/PLUG, SEAL 2 709109 ©
5 74595-01 FUSE, 15A ATO/ATC 1 709255
6 71807-80 HORN SWITCH 1 709385 y
7 68501-00 LIGHT, 2" AMBER 2 709488 §
8 74596-02 FUSE, 10A ATO/ATC 1 709786 %
o* 71977-04 FLASHER, LED LIGHTS 1 719366 3
10 75593-04 FUSE, 5A ATO/ATC 1 719445
11 2612-B SCREW, 8-32X1/2 PHILLIPS PHM 2 719571
12 3787-B SCREW, 1/4-20 X 3/4 ,HHCS, G5, BLK150 1 719636
13 6703-B WASHER, 1/4, SAE, F/W,BLK MAX 1 719811
14 32675-08 TERMINAL, #10 STUD-TO-1/4 MALE TAB 2 719825
15 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 1 719887
16 71408-96 AUDIBLE ALARM 1 759790
17 69515-12 HEADLIGHT, 4X6, 12V, BEZEL MOUNT 2 759915
18* 69516-12 WIRE HARNESS, 12V, ACCESSORY 1 760012
19 * HOSE CLAMP, 3” — 5" STAINLESS STEEL 1 760524
20 72000-10 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
* NOT SHOWN

** SPECIAL ORDER

4-17



HIGH OUTPUT PROCHARGER 48V - MVP

ATTACH CHARGER

TO BRACKET USING
SCREWS SUPPLIED
WITH CHARGER

PLUG CHARGER LED IN
BULKHEAD HOLE BELOW

DRIVER
CIRCUIT WIRE ]| WIRE | WIRE ||
o DESCRIPTION FIRST TERMINAL SECOND TERMINAL |, o= [ o [ oo
RING 16714 NS TONGUE
1 INTERLOCK CONNECTOR / B POSITVE MOLEX SOCKET 5/16 STUD g2.00(¢1)| reo | 16 -
INTERLOCK CONNEGTOR / MAIN HARNESS + E
2 INTERLOCK CONNECTOR MOLEX SOCKET 1416 GA 14" F.IF. | 82.00¢1) | ReD | 16 S 9
v
82.00 s 9
S > = 5
One o &
ITEM 1 LSE 8
me (e
o B
€ 3
s 3%
o @
(]
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 66619-14 CHARGER INTERLOCK HARNESS 1 468836 y
2 66221-14 BRACKET, PROCHARGER 1 516307 %
3 3991 SCREW, 5/16-18X7/8, HHCS, G5,BLK MAX 4 719643 %
4 6000-B WASHER, 5/16, USS/STD,F/W,BLK MAX 4 719771 3
5 8200 FASTENER, PUSHPNL, .25 X .6875 X 0.625 1 719926
6 * HIGH OUTPUT 48V CHARGER, PRO 1 761066
7 7537 NUT, 5/16-18, CAGE, TRIBLK 4 782045
8 * BRACKET, MOUNTING 2 516308
- N/A GROUP, PROCHARGER (Includes above) 1 192925A

* SPECIAL ORDER

4-18



LABELS — MVP

3 = =
) ) ) §,1
q 5 S £ | p
h v = = b
0/,-;% / |_

|5 sEENOTE2

—. 2 SEENOTE!

INSIDE BOTTOM OF ROOF

NOTES:
1) INSTALL NEV RESTRICTIONS LABEL ON INSIDE ROOF
PANEL ON DRIVER'S SIDE ORIENTATED SO THE DRIVER

[+] [s] CAN READIT 7]
O O O O O 23 INSTALL EMVIRONMENTAL LABEL OM INSIDE WINDSHIELD + E
- ON LOWER PASSEMGER SIDE CORNER © )
N O - s 3
2 (]
7 o £
6 = S
< S
O 9
ITEM CPC PIN DESCRIPTION QTY SEATS P/N o ]
1 * VIN LABEL 1 511346 e 'E
2 46930-02 LABEL, NEV RESTRICTIONS 1 511633 g -s
3 * LABEL, SMALL VIN 1 512059 E 9
4 43960-07 LABEL, WARNING/OPERATING INSTRUCTIONS 1 712052 —g 5
5 * ENVIRONMENTAL PERFORMANCE LABEL 1 760692 o
6 53091-14 MADE IN USA LABEL 1 761132
- N/A GROUP, VIN LABELS (Includes Items 1 — 6) 1 192926A

* SPECIAL ORDER

g

4-19



Multiple Vehicle Platform
Parts Manual

Section 5

Electrical Systems

wv)

EE
£ 9
= 9
w9
© -3
|
T Q
Y w
& g
- a2
o B
€ 9
£

s 3%
o @
Q




o ;m m 200 0@ foa 0
SHEsos
= o
" LI
T =
vy R
i
& Cist

; 20 R
SEgis

o

b -

L8 L mma

{ VEHICLE FRONT

MAIN HARNESS - MVP

REAR VIEW OF REARVIEW COF PE#PV\EW(;F
DIRECTION SWITCH POWER SWITCH DEUTSCH DT06-6S
CommcIoR T0 12V ACC WY OC/DC CONN FORPAD
(CIRCUAT wi6) LN
x
TO 12VACC WYDC/DC CONN Y A
(CIROUT wi5)
VIEW B
REAR VIEW OF CONTROLLER
VIEW A CONNECTOR W/MOLDED SEAL
VIEW D
FRONTVIEW OF
DEUTSCHODTOS-35
FOR ENCOOER
CONNECTOR
&G O
B E
BBz
epp 28 E
- o
8ﬁ8§§§

e
e

MGHLOW
SWITCH

D |

SEAT
INTERLOCK

: :
g3 &
L 8z g
$ g:8
3 g 3
161
i E) 1AATQUATC FUSE
i
REVALARM (NEG}
€)
- : O — S -
&)
REV ALARM (POS)
(3400 ) (C3a00) (3000) (C200) (1800) (800 ) Coo00)
1A ATQUATC FUSE @

5-1

Columbia / ParCar OEM Parts

evtechnicalservices.com

8
g
g
-]
g



MAIN HARNESS - MVP (Cont.)

17 5 14
'; POWER SUITCH CONTROLLER STATUS
1AMP g, = s me———— 1 INDICATOR LIGHT
I JSEALED 11 * 2 ! ”
| FUSE l ) | i
! v=- I
—— <72 N I~ i
48
16 33
19
TODC-DC SPLICE A
CONVERTER
HARNESS
-OPTIONAL
GRN
CHARGER
16 PIN
T CHARGERINTERLOCK g CNTRL
1% ° | RELAY-INTERNALTO % 4 CONNECTOR 47
| : CHARGER DIRECTION T * !
[ 2
TO BACKUP 3
LIGHT HARNESS o—
-OPTIONAL 4
5 4 5
6—e 6
7 S MAN
RED 11 4 r | CONTACTOR 10
CHARGER r ': i 2é—|:f_ 7 colL
! ) SEALED HIGHLOW SV 8 179—0—@—F18HI SPLICE D
| U -OPTIONAL
L J SPLICE C S 3 REV 22
GATTERY — s BUzZER 12
21
PAGK NOTUSED | o\ |ce
6 11
P >
SPLIGEH ot £
. BDI N s & 12 ¢—3 =
2 SPLICE 4 P c Q
® SEENOTE E 13 38 o v
31 10k Oh ) SEAT
13— 1a e A—gm | INTERLOCK 7 = B
B35 % w9
HR METER UN-USED 15 g . |Scm ¢ O ‘S
-OPTIONAL 3 1 PIN ¢ =0° e €
+ - (SEALED % —— T Q@
PLUG) SPLICEG O wn
ACCELERATOR or_o [+ ]
24 DEVICE (PAD) v
6 PIN PLUG 39 =, a
2 =
2 Qo v
g £
= >
N NEG BATTERY CONTROLER | . P 8 b
B- SPLICE F
I vy i
|

13 CONTACTOR
NOTE: BDIMETER 75061-07 USE CIRCUITS 13 & 21 ONLY

g

CIRCUIT | WIRE |[CIRCUIT| WIRE [CIRCUIT| WIRE |CIRCUIT| WIRE |[CIRCUIT| WIRE
NO. COLOR NO. COLOR NO. COLOR NO. COLOR NO. COLOR
1 RED 11 RED 21 RED 31 RED M RED
2 GRN 12 BLK 22 YEL 32 RED 42 BLK
3 GRY 13 BLK 23 WHT 33 RED 47 BLK
4 BLK 14 BLU 24 WHT 48 RED
5 BLK 15 BLK 25 WHT 35 GRN
6 BLK 16 BLK 26 YEL 36 RED
7 BLK 17 RED 27 BLK 37 GRN
8 BLK 18 RED 28 BLK 38 RED
9 BLK 19 RED 29 BLK 39 BLK
10 GRN 20 RED 30 GRY 40 GRN




MAIN HARNESS - MVP (Cont.)

ITEM | CPC P/N DESCRIPTION QTY | SEATSPIN
1 72000-10 | HIGH/LOW SPEED SWITCH 1 760600

2 75061-07 | BDI METER, 48V 1 759842
3 | 75033-91A | HOUR METER, 10-80 VDC 1 709452
4 71730-01 | DIRECTION SWITCH 1 709040
5 71732-06 | POWER SWITCH 1 759706

6 40610-10 | PEDAL, INTEGRATED ACCEL, SUSPENDED 1 759903

7 69757-95 | SEAT SWITCH 1 708455

* 70038-04 | HARNESS EXTENSION (Used w/ltem 7) 1 467219

8 66583-12 | CHARGER, DELTA Q 48V W/LED 1 760742
8A | 66582-12 | CHARGER, DELTA 2 48V W/LED, AGM 1 467839
9 | 47895-05A &?%Tfﬁ;tﬁigﬁ?éw’ RGEN SEPEX 24/48 1 467696
10 | 71467-02 | CONTACTOR, DOUBLE, 48V COILS 1 709825
11 | 75594-04 | FUSE, 1 AMP ATO/ATC 1 719444
12 | 71408-96A | AUDIBLE ALARM, 12/48 VDC, SLOW PULSE 1 759831
13 | 71455-01A | CONTACTOR & MOUNTING BRACKET 1 709166
14 | 67791-08 | INDICATOR, LED 1 759932
15 | 69512-12 | MAIN HARNESS MVP 1 760014

* NOT SHOWN

5-3

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



HARNESS DC CONVERTOR - MVP

CIRCUIT WARE | WIRE
vy DESCRIPTION coLor | cane

1 POWER SWITCH "K' TOFUSE HOLDER (104) RED 16

2 FUSE HOLDER (10&) TO POWER DISTRIBUTION BLOCK 45%POS RED 16

3 POWER SWITCH""TODCDC CONVERTOR POS IMPUT (+IM) RED 16

4 DCODC CONYVERTOR NEGINPUT (M) TO POWER DISTRIBUTION BLOCK 43 NEG BLK 16

] DCOC CONYVERTOR 12V OUT (+0UT) TO CIRCUIT BREAKER RED 12

5 CIRCUIT BRE AKER T2 12 GANG FUUSE BLOCK (POS) RED 12

7 12 GG FUSE BLOCK (NEG)TO DCDC CONYERTOR 1 2% (-0UT) BLK 12

12 GANG CIRCUIT
FUSE BLOCK BREAKER

-

8 L

NEG CONMECTION TO
POWER DIST BLOCK.

EOWER DI BAEK .ﬁ. -
il R
POWER SWITCH Tk
SCHEMATIC W/SINGLE BATTERY PACK-MVP
i TO 12 WOLT
OC TO DC CONYERTOR 3 £ E
T 0
r PIOi ER S TC H I o -
| ) = 8
[} t 3 O c;
—— S |
T 0
39 33 a 9
me (e
-
CIRCUT @©
l 3 BREQKER o) 'E
@ ANF) E o
! |7 — 29
LT :
-
r § oane G 4
jsErLED 4 g
| i FUSE Z
L, 4 g
T
2
[ ]
[ 1
s z
4= ¥ FOIER
DETRIBUTION BLOCK D
CIRCUIT WIRE 155.?;523;%
HO. COLOR HARNESS - POS
1 RED
2 RED
3 RED
4 B Lk
5 RED
3] RED CONNECTS TO
12 W ACC ESSORY
7 B LK HARMESS - NEG

5-4



SCHEMATIC W/DUAL BATTERY PACK - MVP

OPFTONALSECOND

ncgggézo\r?\gmn 3 Dcn?ncéou\mnmn
IJnE]] MOTE: OPTIOMAL SECOND IJL]]‘M‘
CONYERTOR ALSO USES(1)
HARMESS, 760013,
JUMPER r-JU“FER-—I I ! - __l
R |
3 memer 1 * Lo-d prour ]
|£ﬂ2 1 i I IE"E ] :
- [am? i L e —
1 L— T ! T | |
1
r 1|unup |-l b} ‘Ia :
) 7 iseum 4 6 I3l 4 i |
L .: M L _! FUSE | !
| b
; | | |
! 4
CONNECTSTD ! | |
umucoumc:n- —_ 15:'1.&"0%5_@2‘3 ! | ?I
L.z I' ————— fr —— | | .
[ F ! |
o (88 0 8 8b ! Iy
e ]E I E‘.lt..-jl;[:-:] - e _=L__———4r__—_J | wv E
I3 T8 |8 " =
- e WRUNVE N S §
oKz 12 s5CERRDRY by
:|E HARNESS - NEG I E 3
\ TOHTRULER ! O ';
—————— 4 ; i ! — £
DUALCONTACTOR ” i ! ‘:): 3
( _ i S
~ =
— c
3 £
E £
ITEM CPC P/N DESCRIPTION QTY SEATS P/N B 5
1 74591-96 CIRCUIT BREAKER, 20 AMP 1/2 709398
2 69513-12 FUSE BLOCK, 12-GANG W/GROUND TERMINAL 1 759912
3 69642-05 | CONVERTOR, DC-DC 36V/48V, 13.4V, FUSED 1/2 760378 %
4 74596-02 FUSE 10 AMP, ATO/ATC 1/2 709786 §
5 71854-06 | BLOCK, POWER DISTRIBUTION 1 759792
6 71732-06 | POWER SWITCH 1 759706
7 69514-12 | WIRE HARNESS, DC CONVERTOR 1 760013

5-5



ACCESSORY HARNESS - MVP

REAR VIEW OF MOLEX PLUG REAR VIEW OF FLASHER SOCKET cacum T DESCRIPTION C::.RDER ::n‘l:;
i 7 GANG FUSE BOXNEG TOSPLICE A BLK | 12
noTusen- & \ ) ] 12 GANG FUSE BOX TOHORN BUTTON WHT | 16
3 12 GANG FUSE BOX TQ BRAKE LIGHT SWTCH WHT | 16
\ 4 T2 GANG FUSE BLOCK TO LIGHT SYATCH POS RED | 16
W@u; 5 FLASHER SOCKET (L) TO SIGNAL SWTCH SOCKET (5) YEL | 15
VIEW A VIEW B B FLASHER SOCKET (P)TO SIGNAL SWTCHSOCKET @] | BLU | 18
IGle6 7 SIGNAL SWITCH SOCKET (7) TO BRAKE LIGHT SWITCH__| WHT |15
@_/ G @Q\@ B SIGNAL S\WTCH SOCKET (8) TO SPLICE F GRY 16
5 SIGNAL SWITCH SOCKET (8) TO SFLICE G 0RG | 16
. / 7 w @ 10 SIGNAL SWITCH SOCKET () TOLH TURN SIGNALPOS | GAN | 16
€ ) 4 ) 0A LH DASH SIGNAL POS TOLH TURN SIGNAL LIGHTPOS | GRN | 15
2 ¥ i SIGNAL SVMTCH SOCKET (1) TORH TURN SIGNALPGS | RED | 16
b 8 B RH DAGH SIGNAL POS TORH TURN SIGNAL LIGHT PGS | RED | 15
z ) o 5 o] 12 LIGHT SVATCH POS 10 FLASHER SOCKET () RED | 16
=} -yl 4= gg Su 3 HORN BUTTON TQ HORN WHT |16
5 28‘@ = Eo@ 126G Nﬁ 1 LIGHT SVMTCH LOAD TOSPLICE & BLU | 16
o o uwEs o Fed FUSEBLOCK = 5 SPLICE B TO RH HEADLIGHT POS BLU | 16
H o E ='Eu.| ) “-!_ 18 SPLICE B TOLH HEADLIGHT POS Bl |
Q g & Egg o " ] E 17 LIGHT SWTCH LOAD TOSPLICEE BLU 16
@ @ o 90 Eg& 18 SPLICE E T0 RH TAL LIGHT BLU | 6
T 5 (o T 18 SPLICE E TOLH TAIL LIGHT BLU | 16
2 S e@ (42 20 HORN TOSPUCEA [ T
a % 9 6 H LH BRAKEAIL LIGHT NEG TOSPLICE D BLK [
B (5) 2 SPLICE A TOSPLCED BLK | 1B
T {5) i 2 RH BRAKE/TAL LIGHT NEG TO SPLICE D BLK | 15
Rk 24 LH HEADLIGHT NEG TOSPLICEC BLK 16
{10 3 TH TURN SIGNAL NEG T0 SPLICE C BLK | 15
L % RH TURN SIGNAL NEG TOSPLICE © BLK | 16
- 27 SPLICE C 1O RH HEADLIGHT NEG BLK | 15
7 SPLICE C 10 LGHT SWITCH NEG BLK | 16
V! H o SIGNAL SVMTCH SOCKET (2) TOSPLICEA BLA | 16
) ! ) (L H N SPLICE A TOSPLICE C BLK | 12
HH i | Il LH DASH SIGNAL NEG 1O SPLICE & BLK TE
[ H = RH DASH SIGNAL NEG TO SPLICE A BLK | 15
)) vt 33 TRAILER BRAKE QUTPUT TO BRAKE CONTROLLER BLU 1B
Pt J ] RH TRAILER TURN SIGNAL OUTPUT TO SPLICE F GRY | B
. E LH TRAILER TURN SIGNAL CUTPUT TO SPLICE G ORG | 16
LIGHT F = == 7 3B RH BRAKEMURN SIGNAL TO SPLICE F GRY 168
SWITCH - | ‘ | ‘ )y a7 LH BRAKE/TURN SIGNAL TOSPLICE G ORG | 16
- H E3 TRAILER TAL UGHT GUTPUT TG SPLICE E BLU | 15
: 38 TRAILER NEG OUTPUT TOSPLICE D BLK 16
H
H
l H
H
13.50 ) (2100 (2800 )
H
H
i (%)
H = E
H =
: )
H o N
E v
g 4 0
] S o) w9
= EG w QO =
a Z >
o 22 i E —
4 gz | (L) [ £ c
z e ER S @
e )
REAR VIEW = ﬁ g S
& § E S -
2 ¥ ¥ a9
EE B ~a, e
Tz I o £
E r E 5 o
@ & @ £ 0
-
UNLIMITED 832 = >
% E MOLDED PLUG o O
5 Q
ST
g&
mg

g
-4
g
£
g

B &
,@@@e

|::J:‘ i:: SPLF} SPLG

TRAILER QUTPUT CONNECTOR
(SEE VIEW C)

&

SPL BI&::I SPLC\‘L::I

3

T
=

1
41.00 ) (o100 )
REAR VIEW OF UNLIMITED 832
AMP CONNECTOR MOLDED FLUG

— SEALING PLUG
7703774

LHTAIL LIGHT (@)

LH FRONT

LH BRAKE/TURN LIGHT] @

LHBRAKE/TAIL LIGHT (NEG) B



ACCESSORY HARNESS - MVP (Cont.)

12 V ACCESSORY SCHEMATIC DIAGRAM (W/ TURN SIGNAD

L1 RH
HEADLIGHT HEADLIGHT
LH TURN RH TURN o)
[ SIGNAL SIGNAL ™
(OPT[ONAL ) (OFTIONAL ) ‘ }
-e o+ =0 g +o 9 -
“s o+
% SPLGEC
N i
J=1  TRALER Lt g~ e
BRAKE 28 ‘
CONTROLLER 27 )
- - _ OPTIONAL
PR ) 16 i
2o 2= - RH DASH
e » 15 SIGNAL
s SPLICER ; 30
e e—10A——
LH DASH
14 SIGNAL jmm—m o
SIGNAL )75
FLASHER (11 =1
1 H A
33 ‘ 1ol :@
T hwd Y
12 10 ;
sonaL | ¥ 2g
SWITCH
R e hednd | BRAKE _ 7 13 3
LIGHT ]
N | ]
N weH —— = 5
I-!—— ¥ | r.»"‘/ | ) r— - ! o v
LIGHT L -1 S v
SWITCH HORN s 0
BUTTCN O =
| : -
20 & &
3 O wn
. (T
9 T a 9
F———=x I R B = - o
17 RN W W . 2 =
. - I T , L0 [¥]
[icd 41 X
3 A VO 6 1 = '.>-
12 GANG FUSEBLOCK | {(® T o
SPUCEG : | e | , SPLICEF a .
EERRE O
7 | HARNESS - NEG
—————————— ™
SPUCEE @
- A, 18 e T g
35 I S 36 g
- CONNECTSTO g
- CONVERTOR
& T P HARNESS - POS
IT] 34
[ .
M= LH BRAKE/TAILLIGHT 2o
== | (REAR TURN SIGNAL —
OPTIONAL) RH BRAKE/TAIL LIGHT
(REAR TURN SIGNAL -
A 21 SPLICED 23 - OPTIONAL
; L
S8 AR
e _._rg" <. OUTPUT 39

HORN SWITCH - 5 AMPS
FUSE AMPERAGE FOR EACH CIRCUIT- gRAKE LIGHT SWITCH - 10 AMPS

LIGHT SWITCH - 15 AMPS

5-7



ACCESSORY HARNESS - MVP (Cont.)

12 V ACCESSORY SCHEMATIC DIAGRAM (W/QUT TURN SIGNAL)

LH RH
HEADLIGHT HEADLIGHT
T LH TURN RH TURN e

SIGNAL SIGMAL P
(OPTIONAL)

(OFTIONALY

> & -

[==  TrRALER e
BRAKE 28
CONTROLLER
o .= (OPTIONAL)
et
]D
[ |
14 | |
' |
FLASHER =
| sl s !
33 | ---l :
| g | — |
I | — 10— — R 5 |
L——lL-I\--—-- siGhaL | |
| ] swiTCH | 22
T r—e=—=-1 12 BRAKE | . 7 13 | 3|2
o) ad | | LIGHT | >
L SWITCH | |
S I i == | | @
R s o S S £ g
LIGHT -] - | s 0
SWITCH I HORN | a9
3'1 BUTTON 1 s v
4 T T L R 20 | | o 9
3 R —" W — | O S
| = L
L ©
. E——— —_— | 5 o=
17 1 g B
——— _I ~ ‘e
o =
Q v
——% SPLICEG [= 2
CONNECTS TO s 5
CONVERTOR o O
37 HARNESS - NEG Q
) SPLICEE
e CONNECTSTO g
38 — n CONVERTOR ]
* [ e 34 - /—To HARNESS - POS g
H;h LH BRAKE /TAIL LIGHT ﬁ 2
: (REAR TURN SIGNAL —
SPTIoNAL (REAR TURN SIGHAL -
SPLCE D -
‘ 21 & 23 OPTIONAL
TRAILER
OUTPUT

fmi

3

HORN SWITCH - 5 AMPS
FUSE AMPERAGE FOR EACH CIRCUIT - BRAKE LIGHT SWITCH - 10 AMPS

LIGHT SWITCH - 15 AMPS

5-8

NOT USED



ACCESSORY HARNESS - MVP (Cont.)

CIRCUIT| WIRE WIRE | WIRE
NO. |LENGTH®*| COLOR| GAGE

v -

1 200" | GRY | 16 01016
2 200" | GRY | 16 61610,
3 200" | GRY | 16 ¥o @
PLUG HOUSING B G/ 3
2
SPLICE
REAR VIEW
- TURN SIGNAL BYPASS PLUG - 68867-02
ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 | 69516-12 | WIRE HARNESS, MVP, 12V, ACCESSORY 1 760012
2 | 69836-00 | TURN LIGHT PIGTAIL W/GROMMET 2 463979
3 | 74596-02 | FUSE, 10 AMP ATO/ATC 1 709786
4 | 74595-01 | FUSE, 15 AMP ATO/ATC 1 709255
5 | 75593-04 | FUSE, 5 AMP ATO/ATC 1 719445
6 | 69001-76A | HORN, 12V (2 TERMINAL) 1 709089
7 | 41212-00 | SWITCH, BRAKE LIGHT 1 709749
8 | 71807-80 | SWITCH, HORN 1 709385
9 | 72000-10 | SWITCH, TOGGLE, LIGHT 1 760600
10 | 71428-04 | TURN SWITCH ASSY 1 467279
11 | 71977-04 | TURN SIGNAL FLASHER UNIT 1 719366
12 | 69515-12 | HEAD LIGHT 2 759915
13 | 68501-00 | TURN LIGHT, AMBER, ROUND 2 709488
14 | 68020-92 | BRAKE/TAIL LIGHT 4" ROUND 2 709109
14A | 68028-04 | BRAKE/TAIL LIGHT 4" ROUND LED 2 719368
15 | 68867-02 | TURN SIGNAL BYPASS PLUG 1 709861

5-9

Columbia / ParCar OEM Parts
evtechnicalservices.com

g




MOTOR SINGLE AXLE- MVP

+ 4+ J
E_ _ v
!
1 _-'Ill I|I  _ j —_ _t — "E E
2- x \ g 8
J = 9
3 9 S ¢
S 9
< 3
ITEM CPC P/N DESCRIPTION QTY. | SEATS PIN F .E
1 7488404 EF(’)I_EFEEDZSENSOR KIT (INCLUDES ITEM 2, SEE 1 18446 g §
2 (SEENOTE 1) | MAGNET (SEE NOTE 2) 1 - S S
3 (SEENOTE 1) | COMMUTATOR END HEAD (SEE NOTE 2) 1 -
4 (SEENOTE 1) | HEAD BAND (SEE NOTE 2) 1 - J
5 83310-07 BEARING 1 759896
6 (SEENOTE 1) | RETAINING RING 1 -
7 30402-06 BRUSH ASSY. (SEE NOTE 2) 2 759780
8 30403-06 BRUSH BOX ASSY. (SEE NOTE 2) 1 759781
9 SEE NOTE 1) MOTOR FRAME 1 -
10 SEE NOTE 1) POLE SHOE ASSY. (SEE NOTE 2) 4 -
11 SEE NOTE 1) SHUNT COIL ASSY. (SEE NOTE 2) 1 -
12 SEE NOTE 1) ARMATURE ASSY. 1 -
13+ 69301-04 MOTOR, COMPLETE (INCLUDES ITEMS 1-12) - 719339

*ITEM NOT SHOWN
NOTES:

1. ONLY AVAILABLE AS SPECIAL ORDER
2. ITEM INCLUDES ALL NECESSARY FASTENERS

5-10



MOTOR DUAL AXLE- MVP

' —)
V// / //I/I/_
h %
—MZZ
- - - - - - - - @- - N
il I ] '
¢ 4
- —F. 4
3 4 4
L .

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/N
1 * HOLE PLUG 1 N/A
2 * COMMUTATOR END HEAD (Includes Fasteners) 1 N/A
3 83310-07 | BEARING 1 759896
4 * RETAINING RING 1 N/A
5 30402-06 | BRUSH ASSY. (Includes Fasteners) 2 759780
6 30403-06 | BRUSH BOX ASSY. (Includes Fasteners) 1 759781
7 * MOTOR FRAME 1 N/A
8 * POLE SHOE ASSY. (Includes Fasteners) 4 N/A
9 * SHUNT COIL ASSY. (Includes Fasteners) 1 N/A
10 * ARMATURE ASSY. 1 N/A

N/A | 69300-03 | MOTOR, COMPLETE (Includes Items 1-10) 1 719135

* SPECIAL ORDER

*NOT SHOWN

5-11

Columbia / ParCar OEM Parts
evtechnicalservices.com

g



SINGLE BATTERY TRAY - MVP

BATTERY

23 POSITIVE
/' BATTERY

* . NEGATIVE DETAIL A
.

DETAILE

\".. \/7" INCL. W _-_9: _!

90

CHARGER\

L)
i

1

|

&' !

hiY

DETAIL D \l
n
1"

CETAIL

5 ©

DETAILE

5-12

Columbia / ParCar OEM Parts

evtechnicalservices.com




SINGLE BATTERY TRAY — MVP (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 66218-12 TRAY BATTERY 1 309095
2 70036-05 ASSEMBLY, CHARGER CORD W/ RECEPT 1 467405
3 66219-12 TRAY HANGER BRACKET 2 512272
4 66362-96 PLATE, HOLD DOWN 2 513002
5 70099-88 CABLE, 4GA X8.75 5 709004
6 70105-88 CABLE, 4GA X 37 2 709019
7 66561-90A | HOLD DOWN ROD 2 709059
8 70351-88 CABLE, 4GA X 16.75 2 709600
9 * DOME PLUG 2” 1 719214
10 10043 NYLON TIE 8 719504
11 11430 GROMMET 1 719524
12 2551-W SCREW, 1/4-20X1 HHCS, G5 2 719564
13 2871-W SCREW 5/16-18X 1 1/4 HHCS G5 6 719592
14 3787-B SCREW 1/4-20X3/4 HHC G5 4 719636
15 3987-BS SCREW 5/16-18X 3/4 HHCS G5 6 719642
16 6256 WASHER, SS .28X1.375X.06 2 719786
17 6702-B WASHER, 5/16 12 719810
18 6703-B WASHER, 1/4 DUAL ONLY 8 719811
19 7680 NUT, 1/4-20 SS NYLON 2 719876
20 7686 NUT, 1/4-20 NYLOCK, GA 2 719879
21 7724-B NUT, 1/4-20 SER-FLG DUAL ONLY 4 719887
22 7750 NUT, 5/16-18 GR F FLNG CTR LOCK 12 719897
23 8200 FASTENER, PUSHPNL 1 719926 3":" £
24 53283-00 DECAL, BATTERY BOX WARNING 2 739546 & 8
25 71581-84 WIRE MARKER, POSITIVE 2 749180 = 3
26 71582-84 WIRE MARKER, NEGATIVE 2 749181 8 .;
27 71854-06 BLOCK, POWER DISTRIBUTION 1 759792 = &
28 66014-03 BATTERY, 6V, DEEP CYCLE, (US 2200) 8 719229 Y w
28A* 66005-03 BATTERY, 6V DEEP CYCLE HD, (US-145) 8 719231 a 8
28B* 66200-10 BATTERY, 6V, AGM SEALED 8 760586 : -_E
20 66210-07 BATTERY WATERING SYSTEM CAPS 1 759857 -g 3
30* 66211-07 BATTERY WATERING SYSTEM HAND PUMP 1 759858 =R
- N/A GROUP SINGLE BATTERY (Includes Items 1 — 27) 1 191579A 8 o
*NOT SHOWN
** SPECIAL ORDER

g
B

5-13



DUAL BATTERY TRAY — MVP

REAR BATTERY POSITIVE

REAR BATTERY NEGATIVE

FRONT BATTERY POSITIVE

. FRONTBATTERY NEGATIVE
DETAILA

Columbia / ParCar OEM Parts
evtechnicalservices.com

5-14



DUAL BATTERY TRAY — MVP (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 66218-12 TRAY BATTERY 2 309095
2 70036-05 ASSEMBLY, CHARGER CORD W/ RECEPT 2 467405
3 66219-12 TRAY HANGER BRACKET 4 512272
4 66362-96 PLATE, HOLD DOWN 4 513002
5 70099-88 CABLE, 4GA X8.75 10 709004
6 70105-88 CABLE, 4GA X 37 2 709019
7 66561-90A | HOLD DOWN ROD 4 709059
8 70351-88 CABLE, 4GA X 16.75 4 709600
9 70351-88 CABLE, 4GA X 16.75 1 709600
10 70112-95 CABLE, 4GA X 25.5 2 709732
11 10043 NYLON TIE 16 719504
12 11430 GROMMET 1 719524
13 2551-W SCREW, 1/4-20 X1 HHCS, G5 4 719564
14 2871-W SCREW 5/16-18 X 1 1/4 HHCS G5 8 719592
15 3787-B SCREW 1/4-20 X 3/4 HHC G5 8 719636
16 3987-BS SCREW 5/16-18 X 3/4 HHCS G5 12 719642
17 6256 WASHER, SS .28 X 1.375X.06 4 719786
18 6702-B WASHER, 5/16 20 719810
19 6703-B WASHER, 1/4 DUAL ONLY 16 719811
20 7680 NUT, 1/4-20 SS NYLON 4 719876
21 7686 NUT, 1/4-20 NYLOCK, GA 4 719879
22 7724-B NUT, 1/4-20 SER-FLG DUAL ONLY 8 719887
23 7750 NUT, 5/16-18 GR F FLNG CTR LOCK 20 719897
24 53283-00 DECAL, BATTERY BOX WARNING 4 739546
25 71581-84 WIRE MARKER, POSITIVE 4 749180
26 71582-84 WIRE MARKER, NEGATIVE 6 749181
27 71854-06 BLOCK, POWER DISTRIBUTION 2 759792
28 66014-03 BATTERY, 6V, DEEP CYCLE, (US 2200) 16 719229

28A* 66005-03 BATTERY, 6V DEEP CYCLE HD, (US-145) 16 719231

28B* 66200-10 BATTERY, 6V, AGM SEALED 16 760586
20 66210-07 BATTERY WATERING SYSTEM CAPS 2 759857
30* 66211-07 BATTERY WATERING SYSTEM HAND PUMP 2 759858
- N/A GROUP DUAL BATTERY TRAY (Includes Items 1 — 27) 1 191581A

*NOT SHOWN
** SPECIAL ORDER

5-15

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




S3DIAH3S TWIINKIIL

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

? 8% § S§
BTSN E/ w g3
N /74 - YN, o 0 J
i ‘ I = i
= 7= : z e
! & ! [} =L
L /7 m ?@v“
A O O

DETAILF
DETAIL A

DETAILC

BATTERY
POSITIVE

BATTERY

5-16

SEE BELOW

BATTERY EXCHANGE TRAY — MVP

000D

OO0 LOW

(

q




BATTERY EXCHANGE TRAY — MVP (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 i BATTERY TRAY, EXCHANGE 1 311791
2 i BATTERY FRAME 1 311792
3 70036-05 CHARGER CORD W/ RECEPT 1 467405
4 i CONNECTOR ASSEMBLY 1 467990
5 i CONNECTOR, ASSEMBLY DIST BLOCK 1 467991
6 66362-96 PLATE, BATTERY HOLD DOWN 2 513002
7 i BRACKET, CONNECTOR 1 515395
8 i COVER, CHARGER 1 515396
6 70099-88 CABLE, 4GA X 8.75", 5/16" 5 709004
10 66561-90A | ROD, BATTERY HOLD DOWN 2 709059
11 70351-88 CABLE, 4GA X 16.75", 5/16" 2 709600
12 40826-02 LANYARD, 7 3/4" LG 2 709929
13 i DOME PLUG, BLACK, 2.00" 2 719214
14 3615 SCREW, 10-24 X 1/2 PHILLIPS, BLK 2 719467
15 10043 NYLON TIE, BLACK 8 719504
16 11430 GROMMET, 1.00" ID X 1.75" OD X .56", RUBBER 1 719524
17 11432 CAPLUG, FP-161, 1" SQ X .120 WALL 4 719525
18 11736 NUT, TINNERMAN, #10 U-TYPE 2 719538
19 2551-W SCREW, 1/4-20 X 1, HHCS, G5 2 719564
20 2871-W SCREW, 5/16-18 X 1-1/4, HHCS, G5 8 719592
21 5405-B CARRIAGE BOLT 1/4-20 X 3/4 GR 5 HC-BK 4 719747
22 6256 WASHER FLT STAINLESS .28X1.375X.06 2 719786
23 63912 PLUG, 1" 12 PRONG HOLE ZNC/CLEAR 1 719794 3":" £
24 6702-B WASHER, 5/16, SAE, F/W, BLK MAX 8 719810 & 8
25 6703-B WASHER, 1/4, SAE, F/W, BLK MAX 8 719811 = 3
26 7624 NUT 10-24 GR A NM MACH NYLON LOCK 2 719870 8 s
27 7680 NUT 1/4-20 NE 316 STAINLESS NYLON 2 719876 = g
28 7686 NUT, 1/4-20, NYLOCK, GA 6 719879 Y w
29 7750 LOCKNUT, 5/16-18 HX FLNG 2-WAY CNTR 8 719897 a 8
30 799 PIN, 5/16 X 2, COTTERLESS HITCH,ZC 2 719918 : E
31 8200 FASTENER, PUSHPNL, .25 X .6875 X .625 2 719926 -g 3
32 53283-00 DECAL BATTERY BOX WARNING 2 739546 =R
33 71854-06 BLOCK, POWER DISTRIBUTION 1 759792 8 o
34 ** TRUCK BRACKET, MANUAL RELEASE 1 760646
35 1503 SCREW, 10-16 X 1/2",PPH, TYPE B, BLK 96 2 760890
36 66014-03 BATTERY, 6V, DEEP CYCLE, (US 2200) 8 719229 g
36A* 66005-03 BATTERY, 6V DEEP CYCLE HD, (US-145) 8 719231 §
36B* 66200-10 BATTERY, 6V, AGM SEALED 8 760586 g
*NOT SHOWN
** SPECIAL ORDER

5-17



HARNESS DUAL BATTERY SELECTOR - MVP
P/N 71417-12

CIRCUIT WIRE WIRE |WIRE

HO. DESCRIPTION LENGTH *|COLOR |G AGE

1 PACKA CONTACTOR POS. TOPACK 1 (14 FUSE 11.00 RED 16

2 SPLICE 2TOPACK 1 COIL POS 1500 RED 16

3 PACK 1 COIL NEG. TO SELECTOR SWITCH 'R" 170.00 BLk 16

4 SPLICE 2 TORPAZK 1 BDIPOS. 163.00 RED 16 VIEWY A

5 PACK 1 BDINEG. TOSPLICE 1 16.00 BLk 16

B SPLICE1 TOCONTROLLER B- 158000 BLk 12 REAR VIEW OF BATTERY
7 PACK 2 CONTACTORPOS TOPACK 2 (14 FUSE 11.00 RED 16 S\’\E{T—%PH( %%LT\IJET\?EESOQ
S SPLICE 3TOPACK 2COIL POS. 19.00 RED 16

] PACK 2COIL NEG. TO SELECTOR SWITCH "F" 178.00 BLK 16

10 SELECTOR SVWTCH "B"TO SPLICE 1 500 BLk 16

11 MAN HARNESS CIRCUIT16 TO CONTACTOR SWTCHED SIDE 51.00 RED 16 PACK 1 ON e

12 SPLICE 3 TOPACK 2 BDIPOS. 162.00 RED 16

13 PACK 2BDINEG. TO SPLICE 1 11.00 BLK 16

14 SPLICE 3TOPACK 2(14 FUSE 16.00 RED 16

15 SPLICE 2 TOPACK 1 (14 FUSE 1200 RED 16

16 POVWER SWWITCH BYPASS 900 RED 16

o
EE o PACK 2 OM
L
W 0] 58@ %D- o
o u E= & z= w
= :ngf\‘ﬁ a= [}
] o fH0 T o T
m @ D_DCOJg ) &) T
o o =0E S 1 < [5E:4
e o [T o L
Lo => = > we=
[} O MO =0 & m ]
= x [ [ e w.-
o Comowd =5 25
o & z minw F = = kA
w 7> —
o 5o ) iz zs
=i =0
g <k ©, 2L
bt = = = T8 e
o o Jun] @ e ==
o <
-
= o
e
] = 3 E
g [i% =
o w c Q
- = =
I v
wo F | , S @
- o 1l iy w9
= [ |:| ) 1 : o) .;
| .
- ,J 3] a
- LL) v
> | | e Jsrucen | L] ] - o -E
| o. (¥]
| - =
5 o | o £
(& o | 5 g
(C1ag00 y (183000 160.00 56.00 S \ £ 0
{0 I > %
179.00 {13 ! o @
| |
|
77777777777777777777777777777777777777777777777777777 I
-
|
[ g
| -]
ww wt ]
W 8
| > = Tk
| &%g‘_ N B e 3
w2 om P . ¥
‘ o o5 T . QL Ny oy ~ o
| Z5 0 o x Tonm v 5
| el o =g O = ] oL & x o
‘ ez Sx & = p£3- 3z o2 % =
o= oo S 0= .o =
! We S e 2B s H2EZ=w =5 xu o Sw
[ O O fm =Ly i [ o=
‘ i) B wo o= CaE e wx wa EE =
| axEn = Ed 5 o= FO [ T =
| b2 28 a3 53 L5 ka2 4y
| 19 @o i {14y ol O &o
| (8) .
| [un}
[ U °| L °| &
| 4
! " " %
|
| =
I @@ 11 1 | [N | | 2
| 6 N [ N [ ] o
‘ (8)
|
L [—Jsrucea

J
|

e

g——c
g

=

5-18



HARNESS DUAL BATTERY SELECTOR - MVP (Cont.)

1 AMP BATTERY PACK 1
SEALED SIDEOF DUAL
FUSE CONTACTOR

o~ o}

BaTTERYPACK 1 o emam l.:LI-_.l
4 FFLICE 2 CONTACTOR
+ BATTERY
5 O colL PACK 1

BATTERY PACHK 1

POWER DISTRIBUTION

BATTERY
PACK 1 EDI H
: BATTERY PACK
SELECTOR SWITCH DUAL CONTACTOR
e PACK 10N f BUS BAR
SPLICE | [P — CHARGER 1
10 |.= Bk o ———
Com --"PACKzoN ’._E I_
9 —— —
CONTROLER MAIN [—"
z — ALk CONTACTOR CIRCUIT 16 OF
B — MAIN HARNESS

— - TO
12 BATTERY PACK 2 T CHARGER 2
CONTACTOR RED—-
ColL

,,734._@_k EATTERY PACK 2

SPLICE 3 PACK 2 POWER DISTRIBUTION

BATTERY pe=——— BLOCK 97

PAGK 2 EDI “ ol 7 .I I..*—

| IR tmmd
1 AMP BATTERY PACK 2
SEALED SIDEOF DUAL
FusE CIRCUIT| WIRE |CIRCUIT| WIRE CONTACTOR
NO. COLOR NO. COLOR
1 RED 9 BLK
2 RED 10 BLK
3 BLK 11 RED
4 RED 12 RED
5 BLK 13 BLK
6 BLK 14 RED
7 RED 15 RED
8 RED

Columbia / ParCar OEM Parts
evtechnicalservices.com

g

5-19



DC ASSEMBLY PANEL, ONE AXLE & ONE BATTERY PACK - MVP

TORQUE VALUES

1) CONTACTCR POSTS T 85 IN/LBS
2)CONTROLLER F1 & F2 TG 55 INALBS

3) CONTROLLER B+, B-, M1, & M2 TO 85 INLES

NOTE: HOLD LOWER NUT ON CONTACTOR

r POSTS WHEN TIGHTENING TOP NUT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 *x CONTROL PANEL 1 309106
2 70105-88 CABLE 4 GA X 37 2 709019 2 g
3 71455-01A CONTACTOR & BRACKET 24 V COIL 1 709166 E’ 8
4 70105-89 CABLE 4 GA X 61.5 2 709411 = 9
5 70351-88 CABLE 4 GA X 16.75 1 709600 8 .;
6* 32973-04 WIRE MARKER, F1 (.0278) 2 719330 50 o
™ 32972-04 WIRE MARKER, F2 (.0278) 2 719331 = %
8* 10043 CABLE TIE, BLACK, .18 X 11 -3/4, STD, 50LB 2 719504 & -
9 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 4 719564 g .g
10 2685-W SCREW, 10-24 X 5/8 HWH TRD ROL 2 719586 g g
11* 32970-67 WIRE MARKER, Al (.0278) 2 719600 T o
12* 32971-67 WIRE MARKER, A2 (.0278) 2 719601 ~
13 6703-B WASHER,1/4,SAE,F/W ,BLK MAX 4 719811
14 6716 WASHER #10,SAE,F/W,BLK MAX 2 719812 g
15 7624 NUT 10-24 GR A NM MACH NYLON LOCK 2 719870 %
16 7636 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879 5
17* 71581-84 WIRE MARKER, POSITIVE (.0278) 4 749180
18* 71582-84 WIRE MARKER, NEGATIVE (.0278) 2 749181
19 71408-96A AUDIBLE ALARM 12/48 VDC 1 759831
20* 69512-12 WIRE HARNESS, MAIN 1 760014
21 71418-12 CABLE ASSY 10GA X 28, 1/4 2 760222
22 47895-05A &?%T:n?#qlégiégg;/go’\l’ RGEN-SEPEX, 24/48C 1 467696
- N/A ASSEMBLY, DC 1 BAT 1 AXLE (Includes above) 1 467564
*NOT SHOWN
** SPECIAL ORDER

5-20



DC ASSEMBLY PANEL ONE AXLE & TWO BATTERY PACKS- MVP

T

TORQUE VALUES:

1) CONTACTOR POSTS TO 55 IN/LES

2) CONTROLLER F1 & F2TO 55 IN/LBS

3) CONTROLLER B+, B-, M1, & M2 TO 82 INABS

NOTE: HOLD LOWER NUT ON CONTACTOR
POSTS WHEN TIGHTENING TOP NUT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 xk CONTROL PANEL 1 309106
2 71416-12 MOD CONTACTOR, DOUBLE - 48 COILS 1 467562
3 70105-88 CABLE 4 GA X 37 2 709019
4 71455-01A CONTACTOR & BRACKET 1 709166 g £
5 70105-89 CABLE 4 GA X 61.5 3 709411 & 8
6 70351-88 CABLE 4 GA X 16.75 2 709600 = 3
7+ 32973-04 WIRE MARKER, F1 (.0278) 2 719330 o ;
8* 32972-04 WIRE MARKER, F2 (.0278) 2 719331 50 §
9* 10043 CABLE TIE, BLACK, .18 X 11 -3/4, STD, 50LB 2 719504 é.ho o
10 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 4 719564 ~ E
11 2685-W SCREW, 10-24 X 5/8 HWH TRD ROL 4 719586 g -s
12* 32970-67 WIRE MARKER, Al (.0278) 2 719600 :E; .g
13* 32971-67 WIRE MARKER, A2 (.0278) 2 719601 B [}
14 6703-B WASHER,1/4,SAE,F/W,BLK MAX 4 719811
15 6716 WASHER,#10,SAE,F\W,BLK MAX 4 719812
16 7624 NUT 10-24 GR A NM MACH NYLON LOCK 4 719870 g
17 7636 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879 %
18* 71581-84 WIRE MARKER, POSITIVE (.0278) 8 749180 3
19* 71582-84 WIRE MARKER, NEGATIVE (.0278) 2 749181
20 71408-96A AUDIBLE ALARM 12/48 VDC 1 759831
21* 69512-12 WIRE HARNESS, MAIN 1 760014
22 71418-12 CABLE ASSY 10GA X 28, 1/4 2 760222
23* 71417-12 WIRE HARNESS, DUAL BATTERY SELECTOR 1 760317
24 47895-05A 83?%1;:”?;;5@6%5;/80’\] RGEN-SEPEX, 24/48C 1 467696
- N/A ASSEMBLY, DC 2 BAT 1 AXLE (Includes above) 1 467634
*NOT SHOWN

** SPECIAL ORDER

5-21



DC ASSEMBLY PANEL TWO AXLES & ONE BATTERY PACK- MVP

i

TORQUE WALUES:

1) CONTACTOR POSTS TO 85 INALBS

2) CONTROLLER F1 & F2 T 55 IN/LES

3) CCNTROLLER B+, B-, M1, & M2 TO 85 IN/LES

NOTE: HOLD LOWER NUT ON CONTACTOR
POSTS WHEN TIGHTENING TOP NUT

—

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 xk CONTROL PANEL 1 309106
2 70105-88 CABLE 4 GA X 37 4 709019
3 71455-01A CONTACTOR & BRACKET 1 709166
4 70105-89 CABLE 4 GA X 61.5 2 709411 g £
5 70351-88 CABLE 4 GA X 16.75 1 709600 D 8
6* 32973-04 WIRE MARKER, F1 (.0278) 2 719330 S 3
* 32972-04 WIRE MARKER, F2 (.0278) 2 719331 8 ;
8 10043 CABLE TIE, BLACK, .18 X 11 -3/4, STD, 50LB 2 719504 50 a
9 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 4 719564 o %
10 2685-W SCREW, 10-24 X 5/8 HWH TRD ROL 2 719586 E'\ -
11* 32970-67 WIRE MARKER, Al (.0278) 4 719600 g -g
12* 32971-67 WIRE MARKER, A2 (.0278) 4 719601 ;E; .g
13 6703-B WASHER,1/4,SAE,F/W,BLK MAX 4 719811 o o
14 6716 WASHER,#10,SAE,F/\W,BLK MAX 2 719812 -
15 7624 NUT 10-24 GR A NM MACH NYLON LOCK 2 719870
16 7636 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879 g
17* 71581-84 WIRE MARKER, POSITIVE (.0278) 4 749180 %
18* 71582-84 WIRE MARKER, NEGATIVE (.0278) 2 749181 2
19 71408-96A AUDIBLE ALARM 12/48 VDC 1 759831
20* 69512-12 WIRE HARNESS, MAIN 1 760014
21 71418-12 CABLE ASSY 10GA X 28, 1/4 2 760222
22* 47895-05A 83?(')\;;?#1';5%6?)3/6():0,\] RGEN-SEPEX, 24/48C 1 467696
- N/A ASSEMBLY, DC 1 BAT 2 AXLE 1 467596
*NOT SHOWN

** SPECIAL ORDER

5-22



DC ASSEMBLY PANEL TWO AXLES & TWO BATTERY PACK- MVP

i1 a (14)
= 15 0 I I ﬁ a I _
3 diwiE
o ige [l 1
‘ X e
&) TORQUE WALUES:
3 CONTRGLLER F1 & F2 T 55 1N B
3) CONTROLLER B+, B-, M1, & M2 TQ 85 IN/LES
MCOTE: HOLD LOWER MUT ON CONTACTOR
Q’A 174 POSTS WHEN TIGHTEMNING TGP NUT
NerL
1
ITEM CPC PIN DESCRIPTION QTY SEATS PIN
1 = CONTROL PANEL 1 309106
2 71416-12 MOD CONTACTOR, DOUBLE — 48 COILS 1 467562
3 70105-88 | CABLE 4 GA X 37 4 709019 .
4 71455-01A | CONTACTOR & BRACKET 1 709166 = g
5 70105-89 | CABLE 4 GA X 61.5 3 709411 ; g
6 70351-88 | CABLE 4 GA X 16.75 2 709600 = 9
7* 32973-04 | WIRE MARKER, F1 (.0278) 2 719330 2
g* 32972-04 | WIRE MARKER, F2 (.0278) 2 719331 o 8
g* 10043 CABLE TIE, BLACK, .18 X 11 -3/4, STD, 50LB 2 719504 £ 8
10 2551-W SCREW, 1/4-20 X 1, HHCS, G5, YWZC 150 4 719564 P _E
11 2685-W SCREW, 10-24 X 5/8 HWH TRD ROL 4 719586 2%
12 32970-67 | WIRE MARKER, Al (.0278) 4 719600 2 ;S,
13* 32971-67 | WIRE MARKER, A2 (.0278) 4 719601 O
14 6703-B WASHER, 1/4,SAE,F/W,BLK MAX 4 719811
15 6716 WASHER,#10,SAE,F/W,BLK MAX 4 719812 4
16 7624 NUT 10-24 GR A NM MACH NYLON LOCK 4 719870
17 7636 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
18* 71581-84 | WIRE MARKER, POSITIVE (.0278) 8 749180
19% 71582-84 | WIRE MARKER, NEGATIVE (.0278) 2 749181
20 71408-96A | AUDIBLE ALARM 12/48 VDC 1 759831
21 69512-12 | WIRE HARNESS, MAIN 1 760014
22 71418-12 | CABLE ASSY 10GA X 28, 1/4 2 760222
23 71417-12 | WIRE HARNESS, DUAL BATTERY SELECTOR 1 760317
24 47895-05A E;?%T:n?;ﬁ%gggo"" RGEN-SEPEX, 24/48C 1 467696
- N/A ASSEMBLY, DC 2 BAT 2 AXLE (Includes above) 1 467560
* NOT SHOWN

** SPECIAL ORDER

5-23



DC POWER, ONE AXLE & ONE BATTERY PACK - MVP

CENTER
HOLE

DETAIL D

POWER SWITCH

HOURMETER
SWITCH OR PLUG @_\

SECTION A-A

ITEM CPC P/N DESCRIPTION QTY SEATS P/N % g
1 * CONTROLS HANGER 1 309107 ; :
2 * ASSEMBLY, SEVCON DC PANEL 1 467564 8 'g
3 51486-14 PLATE, INNER DASH INSERT 1 512263 = g
4 * COVER, CONTROL PANEL 1 512548 ‘;)LU L;
5 71730-01 KEYSWITCH, UNIVERSAL "A" W/HARDWARE 1 709040 E: -E
6 3615 SCREW, 10-24X1/2PHILLIPS,BLK ZNC 6 719467 g <
7 11418-A GROMMET, 2775 EPDM 3/16 GROOVE 1 719523 g 'g
8 11448 PLUG, 1.75" BLACK PLASTIC 5 719530 B ¢
9 3787-B SCREW, 1/4-20 X 3/4, HHCS, G5, BLK 150 12 719636
10 6703-B WASHER, 1/4, SAE, F/\W, BLK MAX 14 719811 .
11 6716 WASHER,#10,SAE,F/\W ,BLK MAX 6 719812 g
12 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 4 719834 :
13 7686 NUT, 1/4-20, NYLOCK, GA 4 719879
14 75061-07 BDI, 48V - VOLTMETER STYLE 2 759842
15 * DASH OVERLAY 1 759910
16 67791-08 INDICATOR, LED, SERIES 22 1 759932
17 72000-10 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
- N/A GROUP, DC, 1 BAT 1 AXLE (Includes above) 1 191617A

* SPECIAL ORDER

5-24



DC POWER, ONE AXLE & TWO BATTERY PACKS - MVP

CENTER
HOLE

R DETAILD

BA

ONT
TTERY NEG
POWER SWITCH

HOUR METER

SWITCH OR PLUG

SECTION A-A

«
2
ITEM | CPCPIN DESCRIPTION QTY SEATS PIN 5 §
1 * CONTROLS HANGER 1 309107 = g
2 * ASSEMBLY, SEVCON DC PANEL 1 467634 2 %
3 51486-14 | PLATE, INNER DASH INSERT 1 512263 o 8
4 * COVER, CONTROL PANEL 1 512548 < 9
5 71730-01 | KEYSWITCH, UNIVERSAL "A" W/HARDWARE 1 709040 s £
6 69519-12 | DECAL, BATTERY PACK LABEL SET 1 712109 € 9
7 3615 SCREW, 10-24X1/2PHILLIPS,BLK ZNC 6 719467 2 %
8 11418-A | GROMMET, 2775 EPDM 3/16 GROOVE 1 719523 m
9 11448 | PLUG, 1.75" BLACK PLASTIC 5 719530
10 3787-B | SCREW, 1/4-20 X 3/4, HHCS, G5, BLK 150 12 719636
1 6703-B | WASHER, 1/4, SAE, FW, BLK MAX 14 719811
12 6716 | WASHER #10,SAE,FWV BLK MAX 6 719812
13 7036-B | WASHER LOCK 1/4 REGULAR BLK ZINC 4 710834
14 7686 NUT, 1/4-20, NYLOCK, GA 4 710879
15 | 7506107 | BDI, 48V - VOLTMETER STYLE 2 759842
16 * DASH OVERLAY 1 759910
17 | 6779108 | INDICATOR, LED, SERIES 22 1 759932
18 | 72000-10 | SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
- N/A GROUP, DC, 2 BAT 1 AXLE (Includes above) 1 191695A

* SPECIAL ORDER

5-25



DC POWER, TWO AXLES & ONE BATTERY PACK - MVP

HOLE

DETAILD
POWER SWITCH

SECTION A-A

0
2
ITEM | CPCPIN DESCRIPTION QTY SEATS PIN S §
1 * CONTROLS HANGER 1 309107 = g
2 * ASSEMBLY, SEVCON DC PANEL 1 467596 2 3
3 51486-14 | PLATE, INNER DASH INSERT 1 512263 S 2
4 * COVER, CONTROL PANEL 1 512548 a 8
5 71730-01 | KEYSWITCH, UNIVERSAL "A" W/HARDWARE 1 709040 ° _E
6 32973-04 | WIRE MARKER F1 1 719330 = §
7 32972-04 | WIRE MARKER F2 1 719331 = B
8 3615 SCREW, 10-24X1/2PHILLIPS BLK ZNC 6 719467 .
9 11418-A | GROMMET, 2775 EPDM 3/16 GROOVE 2 719523
10 11448 PLUG, 1.75" BLACK PLASTIC 4 719530
11 3787-B SCREW, 1/4-20 X 3/4, HHCS, G5, BLK 150 12 719636
12 6703-B WASHER, 1/4, SAE, F/W, BLK MAX 14 719811
13 6716 WASHER,#10,SAE,F/W,BLK MAX 6 719812
14 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 4 719834
15 7686 NUT, 1/4-20, NYLOCK, GA 4 719879
16 75061-07 | BDI, 48V - VOLTMETER STYLE 1 759842
17 * DASH OVERLAY 1 759910
18 67791-08 | INDICATOR, LED, SERIES 22 1 759932
19 71420-12 | CABLE ASSEMBLY, 10 GA X 51" 1 760221
20 72000-10 | SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
- N/A GROUP, DC, 1 BAT, 2 AXLE (Includes above) 1 191696A

* SPECIAL ORDER

5-26



DC POWER, TWO AXLES & TWO BATTERY PACKS - MVP

HOLE

REAR

FRONT
BATTERY NEG, BATTERY POS e

FRONT
BATTERY NEG

DETAIL D

POWER SWITCH

~ / SWITCH OR PLUG
— -
DETAILE

SECTION A-A

£ E
£ 8
2 9
ITEM CPC P/N DESCRIPTION QTY SEATS P/N IS .;
1 * CONTROLS HANGER 1 309107 SU o
2 * ASM, MVP SEVCON DC, 2 BAT 2 AXL 1 467560 © %
3 51486-14 PLATE, INNER DASH INSERT 1 512263 E: -E
4 * COVER, CONTROL PANEL - MVP 1 512548 g 5
5 71730-01 KEYSWITCH, UNIVERSAL "A" W/HRDWR 1 709040 g .g
6 69519-12 DECAL, BATTERY PACK LABEL SET 1 712109 B ()
7 32973-04 WIRE MARKER, F1 (.0278) 1 719330
8 32972-04 WIRE MARKER, F2 (.0278) 1 719331
9 3615 SCREW, 10-24X1/2PHILLIPS,BLK ZNC 6 719467 g
10 11418-A GROMMET, 2775 EPDM 3/16 GROOVE 2 719523 %
11 11448 PLUG, 1.75" BLACK PLASTIC 4 719530 2
12 3787-B SCREW,1/4-20X3/4,HHCS,G5, BLK150 12 719636
13 6703-B WASHER, 1/4,SAE,F/W,BLK MAX 14 719811
14 6716 WASHER,#10,SAE,F/\W ,BLK MAX 6 719812
15 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 4 719834
16 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
17 75061-07 BDI, 48V - VOLTMETER STYLE 2 759842
18 * DASH OVERLAY - MVP 1 759910
19 67791-08 INDICATOR, LED, SERIES 22 1 759932
20 71420-12 CABLE ASSY, 10GA X 51.00", 1/4" TERM 1 760221
21 72000-10 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
- N/A GROUP, DC, 2 BAT, 2 AXLE (Includes above) 1 191577A

* SPECIAL ORDER

5-27



DC CONVERTER GROUP - MVP

NOTES:

IFWVEHICLE HAS SINGLE BATTERY PACK, THEN

.. 1) CONMNECT BATTERY POS & NEG TERMINALS TO
DISTRIBUTION BLOCK,

2) COMMECT KEYSWITCH TERMINALS TO POWER

A SWITCH
IFWEHICLE HAS DUAL BATTERY PACK, THEN

1) CONNECT BATTERY POS TERMINAL TO DOUBLE
1 — CONTACTOR (SWITCHED SIDE) AND MNEG TERMINAL

. " TO CONTROLLER B-
¢ 2] CONMECT KEYSWITCH TERMINALS TO EACH
H “ . OTHER (NOT TO POWER SWITCH)
A |

[+
DETAIL B
SMALL STUD ON BOTTOM
0 £ E
o] g 9
= 9
w9
0 ? .E
S
SECTION A-A 2 -
P
(%)
e
ITEM CPC P/N DESCRIPTION QTY SEATS P/N g .s
1 74591-96 CIRCUIT BREAKER 20 AMP 1 709398 £ 2
2 2592 SCREW, 10-24 X 1/2 PHILLIPS PHM 2 719566 —g 5
3 2595 SCREW, 10-24 X 1 PPH 4 719567 ©
4 3787-B SCREW,1/4-20X3/4,HHCS,G5, BLK150 4 719636
5 6703-B WASHER,1/4,SAE,F/W,BLK MAX 4 719811 y
6 6716 WASHER,#10,SAE,F/\W ,BLK MAX 2 719812 §
7 7624 NUT 10-24 GR A NM MACH NYLON LOCK 2 719870 %
8 69513-12 FUSE BLOCK 12 GANG W/ GND TERM 1 759912 2
9 69514-12 WIRE HARNESS, DC CONVERTER, MVP 1 760013
10 69642-05 DC/DC CONVERTER - 12V OUT/INP 36/48V 1 760378
* NOT SHOWN

** SPECIAL ORDER

5-28



Multiple Vehicle Platform
Parts Manual

Section 6

wv)

EE
£ 9
EU‘!
o 9
© -3
|
T Q
P »
< B
- a2
o B
=
£

s 3%
o @
Q

Accessories




WIPER - MVP

19

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1* 84111-92 MOTOR, WINDSHIELD WIPER (INCLUDES SHAFT NUT, 1 709592
2 5712 SPACER, WIPER MOTOR 1 508993
3 11446 GROMMET, 5/8 X 1-1/8 X 3/8 1/8 GROOVE 1 719529
4 2613-B SCREW, 8-32 X 1 1/2, PHILLIPS PHM 1 719572
5 6912-B WASHER, #8 TYPE A PLAIN 1 719817
6 11409 GROMMET, .25 ID, DELTA FLEX 2902 1 719520
7 10510 NYLON BEARING 8 709362
8 759824 NYLON SPACER, .3130D X .194ID X .75 LG 1 759824
9 7220 WASHER, #10, EXTERNAL TOOTH LOCK 1 719851
10 7609-W NUT, #8-32, NM NYLOC, MACH, GR A 1 719868
11 84164-03 WIPER ARM, 14-19" ADJUSTABLE, BLACK 1 719321
12 84165-03 WIPER BLADE, 18" BLACK FLEXIBLE 1 719322
13 69517-12 HARNESS, WIPER MOTOR 1 467780
14** | 74596-02 FUSE, 10A 1 709786
15 84115-09 WIPER KIT (Includes above) 1 191686U

* MOTOR POSITION MAY NOT BE AS SHOWN

*NOT SHOWN

6-1

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B



STROBE LIGHTS — MVP
|
I 9
A A

CIRCUIT| WIRE | WIRE
NO. JCOLOR|GAGE

1 N/A N/A
10A FUSE 2 WHT | 16
P/N 74596-02 3 BLK 16

\ 191.00
12.00

STROBE POS

MAIN CONTACTOR
POS ®\_,_/® 1.00 T—— (RED)
g = >|
K~ 4@
_1 l—— 250 —= STROBE NEG

{BLACK)

3
CONTROLLER B- 8.00

188.50

wv)

%E
c 9
E'll
w
(O
|
T Q@
2
o g
- a2
o B
€ 3
s 3
o o
Q

ITEM | CPCP/N DESCRIPTION QTY | SEATSPIN
1 68029-06 STROBE LIGHT ASSY 1 467408
2 ** HARNESS, CAB (Used with cab & pole mount) 1 467585
3 10008* CABLE TIE 5 3/4” (Used with cab & pole mount) 2/9 719501
4 10020* ﬁﬁﬁrl;tl)z TIE MOUNTING BRACKET (Used with cab & pole 2/9 719503 )
5 11418-A ﬁsﬁll/l)MET, 2775 EPDM 3/16 GROOVE (Used with cab 1 719523 §
6 2339* SCREW, #10-24X3/4, HH (Used with cab mount) 3 719551
7 6716 WASHER, #10 (Used with cab mount) 3 719812
8 7624 NUT, 10-24 NYLOCK (Used with cab & pole mount) 3 719870
9 68504-02 | LIGHT MAST(Mounts to body with Items 10 — 12) 1 306164
10 3787-B* SCREW 1/4-20X3/4 HHC 4 719636
11 6703-B* WASHER 1/4 8 719811
12 7692* NUT, 1/4-20 NYLOCK 4 719882
13 11416* GROMMET 3/8X7/8 1 719522

*NOT SHOWN

** SPECIAL ORDER

6-2



CAB DOME LIGHT - MVP

[ 1
|
|
’ 3
CIRNCOUIT DESCRIPTION CV(;':_ROER g\lgi
FUSE BLOCK POS W/ 10A FUSE 1 FUSE BLOCK POS TO DOME LIGHT POS | WHT 16 DOME LIGHT POS
2 FUSE BLOCK NEG TO DOME LIGHT NEG BLK 16

FUSE BLOGK NEG ‘ / DOME LIGHT NEG
156.00 / |

£ E
1 & 9
= 9
ITEM CPC P/N DESCRIPTION QTY SEATS P/N E") ;
1 * HARNESS, DOME LIGHT 1 468817 &E §
2 51150-11 MOUNTING PLATE 1 510315 Iy _3
3 84147-92 DOME LIGHT ASSY 1 709920 E E
4 10008* CABLE TIE 5 3/4” 4 719501 —g g
5 10020~ CABLE TIE MOUNTING BRACKET 4 719503 _g ';>:
6 10043~ CABLE TIE 18X11 3/4”, 50 LB 2 719504 ©
7 11409* GROMMET .25, RUBBER 1 719520
8 2616* SCREW, #8-32X1 PFH 4 719574 8
9 2685-W* SCREW, 10-24X5/8 HWH 2 719586 g
10 7609-W* NUT, 8-32 NYLOCK LOCK 4 719868 3
11 9906* TERMINAL, 16/14 INS, 1/4 MALE TAB 2 719973
12 6716* WASHER #10 2 719812
13 7624* NUT, 10-24 NYLOCK 2 719870
* NOT SHOWN

** SPECIAL ORDER



CAB FAN - MVP

FUSE BLOCK POS W/ 10A FUSE FAN POS o

—~— &
=1 "
FUSE BLOCK NEG FAN NEG £ E
1 g o
= 8
5
8 3
ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N a _8
1 75626-10 | HARNESS, CAB FAN 1 468036 E ._E
2 | 75625-10 | FAN 1 467433 € 9
3 75322-00 | BRACKET 1 516067 % 5
4* 74596-02 | FUSE, 10A 1 709786 ~
5* 10043 CABLE TIE 3 719504
6* 2646 SCREW, 6-32X5/8 PHM 4 719581 %
* 2653-B SCREW, 10-16X3/4 HWH, TEK 3 719583 g
8* 6912-B WASHER #8 3 719817
o* 7592 NUT, 6-32 NYLOCK 4 719866
* NOT SHOWN

6-4



HEATER - MVP

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1 65199-11 HEATER 48V 1 467801
2 69936-15 HEATER HARNESS ASSEMBLY 48V 1 467803
3 3993 SCREW, 1/4-20X1 1/4 HHC 1 719644
4 6703-B WASHER, 1/4 STL 3 719811
5 6830 WASHER, 5/16X1X.036, NYLON 1 719816
6 84105-92 SPACER .382X.50X.312 BRASS 1 719940
7 7686 NUT, 1/4-20 NYLOCK 1 719879
NOTE:

1. If the toggle switch is in the Fan/Heat position and no heat is occurring, a circuit reset may be needed. On a
heater side panel is a 3/8” hole. Inside is a circuit reset tab. Using a non-conductive device push the tab to reset
the circuit.

2. This heater/harness is not interchangeable with heater/harness installed on vehicles prior to 8/10/2010. Connect
black wire to 48V negative and red wire to 48V positive.

3. If previous heater had a three (3) wire harness, a new two (2) wire harness (ltem 2) is required.

2 PIN MOLEX PLUG

Columbia / ParCar OEM Parts
evtechnicalservices.com

| 04 FUSE

b 4EHEG 48V POS
| BLACK WIRE

6-5



MIRRORS - MVP

ITEM | CPCPIN DESCRIPTION QTY SEATS PIN
1 7266708 | SIDE MIRROR, LH 1 760201
2 7266808 | SIDE MIRROR, RH 1 760202
3 7680 NUT, 1/4-20 NYLOCK 8 719876
4 1400 SCREW, 1/4-20X1 8 781601
5 51000-10 | BACKING PLATE) 2 513203
6 8412092 | REAR VIEW MIRROR W/HARDWEAR 1 709837
7 8427098 | 5 PANEL REAR VIEW MIRROR 1 709408
8 2665 SCREW, 10-24X5/8 PPH (Use with 7) 4 719584
o 6261 WASHER, FLT RUBBER 1/4X5/8X.093 (Use with 7) 4 719788
10 7036-B | WASHER, LOCK 1/4 4 719834
11 6703-B | WASHER, 1/4 4 719811
12 3787-B | SCREW, 1/4-20X3/4, HHC, G5 4 719636
13 ~ BRACKET 2 515728
14+ 6716 WASHER #10 SAE (Use with 7) 4 719812
15+ 7624 NUT, 10-24 GR A, NYLOK (Use with 7) 4 719870
. 91872-09 ELTd SoeY ﬁg’lﬂ'iﬁg%' MVP CAB 1 191688U
* NOT SHOWN ** SPECIAL ORDER
6

! ‘
It
Iy

Columbia / ParCar OEM Parts

evtechnicalservices.com

g
B




TRANSPORT EXPRESS TRAILER - MVP

GUESET LCOATIONS M AY WARY
-~ DEPEMDIMG UPOMN ORN AXLE
COMFIGURATIONS

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B

6-7



TRANSPORT EXPRESS TRAILER - MVP (Cont.)

WOD'SAVIAIDS|PIIUYIDBJAD

syed INJO Jedled / eiquinjo) 4

S3DIAH3S TWIINKIIL

CUT TOFIT

6-8



TRANSPORT EXPRESS TRAILER — MVP (Cont.)

ITEM CPC P/IN DESCRIPTION QTY SEATS P/N
1 50027-92 HANDRAIL 8 303393
2 84926-07 HANDRAIL - REAR 4 308292EP
3 * FOOTREST 4 309529
4 * FRAME, SEAT 2 309628
5 * CUSHION, BOTTOM (See Note) 4 309647%
6 * ASSY, CUSHION BACK (See Note) 2 309667%
7 52329-85 WASHER, .375X1.50X.5, NYLON 8 719737
8 47781-08 PLATE, MTG - RAIL 8 512696
9 * FRAME, SUPPORT - BOTTOM CUSHION 2 512864
10 * GUSSET, RUNNING BOARD 8 512952
11 4017 SCREW, 5/16-18 X 1 HH CAP, GRD-8 32 708085
12 * MAT, NON-SKID 8 709933
13 11433 CAPLUG, FP-165 8 719526
14 2871-W SCREW, 5/16-18 X 1-1/4 GRD 5 HHC 14 719592
15 3419 SCREW, 5/16-18 X 2-1/4 HHCS, GRADE 5 4 719616
16 52330-86 BUMPER BLACK 3M#SJ5023 8 719738
17 5400-BS BOLT, 5/16-18 X 1, CARRIAGE, GRADE 5 24 719744
18 5452-BS BOLT, 5/16-18 X 5/8, CARRIAGE, GRADE 5 16 719751
19 6702-B WASHER FLT STL 5/16 BLK MAXCOAT 86 719810
20 7739 NUT, 5/16-18, NE, NYLON INSERT, GA 76 719892
21 7750 LOCKNUT, 5/16-18 HX FLNG 2-WAY CNTR 14 719897

* SPECIAL ORDER

Columbia / ParCar OEM Parts
evtechnicalservices.com

g
B



REAR BUMPER EXTENDED - MVP

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * FRAME - 16.50" EXTENDED 1 309520
2 6000-B WASHER, 5/16 STD 8 719771
3 3991 SCREW, HEX HEAD CAP 5/16-18 X 7/8 G5 4 719643
4 7750 LOCKNUT, 5/16-18 HX FLNG 2-WAY CNTR 4 719897
5 52329-85 WASHER FLAT BLK DELRIN .375X1.5X.5 8 719737
6 50078-12 PLATE, BUMPER - REAR 1 309103
7 3403-B BOLT, 5/16-18 X 2, CARRIAGE, GRADE 5 4 719609
8 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 4 719892

* SPECIAL ORDER

6-10

Columbia / ParCar OEM Parts
evtechnicalservices.com




BACK-UP LIGHTS AND HARNESS- MVP

INSTRUCTIONS

1) REMOVE KNOCK-OUTS IN REAR BUMPER

2JINSTALL BACK-UP LIGHTS IN REAR BUMPER

3JHARNESS RUNS TO FRONT CF WEHICLE

4) COMMECT THE GRAY MALE TAB TERMINALTO
THE DIRECTION SWTCH CIRCUIT 30

5) CONMNECT THE BLACK FEMALE TERMINAL TO
THE FUSE BLOCK MEGATIVE TERMINAL

) CONMECT THE WHITE FEMALE TERMINAL T
AN CPEM LOCATION ON THE FUSE BLOCK

7Y INSTALL THE 10A FUSE INCLUDED WITH
THE WIRE HARMESS IN THE FUSE BLOCK

8a) IF THEVEHICLE HAS A SINGLE BATTERY TRAY
CONMECT THE YELLOW RING TERM TO THE
MAIN CONTACTOR POST GOING TO THE
CONTROLLER

8h) IF THE VEHICLE HAS DUAL BATTERY TRAYS

CONMECT THE YELLOW RING TERM TG THE

OUAL CONTACTOR POST GQING TQ THE

MAIN CONTACTOR

FUSE BLOCK NEG FUSE BLOCK POS
114" FEMALE TAE, 14/ 1BGA 144" FEMALE TAB, 14/16GA

104 FUSE
BUTT SPLICE, 14/16GA

CIRCUITZ

CIRCUIT B

P

DIRECTION SWITCH [\ _
CIRCUIT 30 %100 - CIRCUIT 10
114" MALE TAB, 14/18GA

Columbia / ParCar OEM Parts
evtechnicalservices.com

ITEM CPC P/N DESCRIPTION QTY SEATS P/N

g

1 69933-14 BACK-UP LIGHT HARNESS 468053

2 68506-04 4’ ROUND BACK-UP LAMP ASSEMBLY W/PLUG, SEAL 719305

RN

- N/A BACK-UP LIGHT GROUP (Includes above) 192932A

6-11



COLUMBIAS.. |

Columbia ParCar Corp.

7 Columbia / ParCar OEM Parts
evtechnicalservices.com

1115 Commercial Avenue * Reedsburg, WI 53959
Phone: (608) 524-8888 « Fax: (608) 524-8380
(800) 222-4653 « Web: www.parcar.com




Multiple Vehicle Platform
Parts Manual

Section 7

AC Drive Components

wv

EE
£ 9
= 9
w9
© -3
|
T Q
Y w
& g
- ¥
o B
€ 9
£

s 3%
o @
Q




AC DRIVE, 1 BATTERY, 1 AXLE- MVP

e —— W ____ W —_ r——

SECTION A-A
£ E
BATTERY POS BATTERY NEG T 0
) g8
e S @
w9
DETAILD (O
E IS
Qo a
T g
SECTION C-C o v
S
o £
=
= 3
o o
ITEM CPC P/N DESCRIPTION QTY SEATS P/N Q
1 * CONTROLS HANGER 1 309107
2 * ASSEMBLY, CONTROL, SEVCON 450A AC, 1 468043 .
3 * COVER, CONTROL PANEL 1 512548 g
4 71763-07 KEYSWITCH, U_NIVERSAL A" W/HARDWARE 1 709040 g
(Replacement Kit)
5 11418-A GROMMET, 2775 EPDM 3/16 GROOVE 3 719523
6 11448 PLUG, 1.75" BLACK PLASTIC 3 719530
7 3787-B SCREW, 1/4-20X3/4, HHCS, G5, 12 719636
8 6703-B WASHER, 1/4,SAE,F/\W,BLK MAX 14 719811
9 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 4 719834
10 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
11 72000-10 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
- N/A GROUP 450A AC 1 BAT, 1 AXLE (Includes above) 1 192917A

* SPECIAL ORDER

7-1



CONTROLLER ASSEMBLY 450A AC - MVP

300 amp fuse

TORQUE WALUES:
1y CONTACTOR POSTS TO 55 IN/LES
2) CONTROLLER B+, B-, M1, M2 AND M3 TO BT INLES

NOTE HOLD LOWER NUT ON CONTACTOR
FOSTS WHEN TIGHTENING TGF MUT

ITEM | CPC PIN DESCRIPTION oTY SEATS P/N
1 * CONTROLS PANEL 1 309106
2% | 69932-14 | HARNESS, CHARGER INTERLOCK EXT 1 468050
3 69538-14 | PLATE, HEAT SINK 2 515379
4 70099-88 | CABLE, 4GA X 8.75", 5/16" TERM 1 709004 £ E
5 70105-89 | CABLE, 4GA X 61.50", 5/16" TERM 2 709411 £ 9
6 71466-02 | CONTACTOR, SINGLE - 48V COIL, SW80 1 709590 = g
7o 10043 | CABLE TIE, BLACK, .18 X 11 - 3/4, STD, 50LB 2 719504 © s
8 2010-B | SCREW, 1/4-20X1-1/2,SHCS,BLK MAX 4 719545 S 8
9 2646 SCREW #6-32X5/8,PPH,M/S, YWZC 2 719581 £T
10 2685W | SCREW, 10-24 X 5/8 HWH TRD ROL 2 719586 T E
1 6703-B | WASHER, 1/4,SAE,FAW,BLK MAX 4 719811 s g
12 6716 WASHER, #10,SAE,F/W,BLK MAX 2 719812 5%
13 7592 NUT 6-32 GR A NM MACH NYLON YWZC 2 719866 g ¢
14 7624 NUT 10-24 GR A NM MACH NYLON LOCK 2 719870
15 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879 J
16 | 71581-84 | WIRE MARKER, POSITIVE (.0278) 4 749180
17+ | 71582-84 | WIRE MARKER, NEGATIVE (.0278) 2 749181
18 | 66555-00 | RELAY, 48VDC, SPSTNO, 20 1 759829
19 | 71408-96A | AUDIBLE ALARM - 12/48 VDC 1 759831
20 | 6953313 | GEN4 CONTROLLER — SEVCON 450A 1 760956
21 | 69915-14 | HARNESS - SEVCON AC, BC 1 761057
22 | 6991614 | CABLE, MOTOR, SEVCON AC, 255" 3 761063
- N/A CONTROLLER ASSEMBLY (Includes above) 1 468043

* SPECIAL ORDER

*NOT SHOWN



10.37 & 16.77 NKL AXLE 8KW AC — MVP

11

NOTES:

SEENOTE 2

4 ™ SEE NOTE 1

/ SEEMOTE 3

1) TIGHTEN SPRING SHACKLE MUTS UINTIL
THE BOLT IS FULLY SEATED, THEM BACK OFF
THE NUT UNTIL THE SPRING MOVES FREELY -

DO NOT TURN THE BOLT, ONLY THE NUT.
2) TORQUE SPRING U-BOLTS TG B5 FT/LES IN AN
T~ ALTERMNATING PATTERN, TIGHTEN BOTH EMNDS
N OF EACH U-BOLT EQUALLY

3) TORQUE LUG NUTS TO 85 FT/LES IN A CRISS-
CROSS PATTERN

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 82740-12 SGL AXLE SUSPENSION HANGER - RH 1 309166
2 82718-12 SGL AXLE SUSPENSION HANGER - LH 1 309213
3 * ASSEMBLY, AXLE, MVP 10.37 NKL 8KW AC 1 468045
3A * ASSEMBLY, AXLE, MVP 10.37 NKL 8KW AC 1 468049
4 44805-11 SHACKLE STRAP 4 512245
5 82711-12 SLEEVE - SPRING HANGER 2 512495
6 11077 E-RING, .625 PHOS 1 719516
7 2871-W SCREW, 5/16-18 X 1-1/4, HHCS, G5, YWZC 8 719592
8 6702-B WASHER, 5/16,SAE,F/W,BLK MAX 8 719810
9 7750 NUT, 5/16-18 GF FLNG CNTR LOCK BLK 8 719897
10 3800 BOLT, 9/16-18 X 3" GR 5- SHACKLE 6 759898
11 7850 HEX LOCKNUT, 9/16-18 6 759909
12 N/A LUG NUT, INCLUDED W/ NKL AXLE 10 N/A
- N/A GROUP 10.37 NKL AXLE (Includes above w/o 3A) 1 192919A
- N/A GROUP 16.77 NKL AXLE (Includes above w/3A) 1 192927A

* SPECIAL ORDER

7-3

Columbia / ParCar OEM Parts

evtechnicalservices.com

-]




10.37 & 16.77 NKL AXLE ASSEMBLY 8KW AC - MVP

9

s &
/ &

wv)

%E
c 9
§|Il
w
© -3
|
T @
2
o g
= o
o B
€ 3
s 3
o o
Q

AFPLY THIN COAT OF ANTI-SEIZE
TOAXLE INPUT SPLINES

7-4



10.37 & 16.77 NKL AXLE ASSEMBLY 8KW AC - MVP Cont.

wv)

EE
£ 9
EU‘!
o9
(O
|
T @
2 .8
e B
- a2
o B
=
£

s 3%
o @
(]

ITEM CPC P/N DESCRIPTION QTY SEATS P/N g
1 54804-12 REAR SPRING PLATE, BC NKL 4 514353 §
2 41440-02 BRAKE LINE, 3/16 X 30 (LH FORMED) 1 709232 g
3 41222-00 BRAKE LINE, 3/16 X 20 (RH FORMED) 1 709358
4 41842-94 UNION TEE, HYD BRAKE 1 709377
5 41216-00 BRAKE HOSE, HYD, FLEX, 22" 1 709430
6 5214 U-BOLT, 1/2-13, 2.31 X 6.50, UNPLTD 2 709574
7 9982 CLAMP, STEEL TUBE, 1/4" VINYL CUSH 1 719756
8 7068 WASHER, 1/2,ALLOY-SPLIT,L/W,YWZC 8 719840
9 7880 NUT, 1/2-13 GR 2 HEX FULL YWZC 8 719913
10 54100-11 SPRINGS, DOUBLE EYE 2 759901
11 82670-12 AXLE, HD NKL, 10.37:1 1 760734

11A AXLE, HD NKL 16.77:1 1 760733
12 69531-13 MOTOR, AC, 8KW, SCHABMUELLER 1 760957
13 69532-13 BUMPER, MOTOR, SCHABMUELLER AC 1 760991
14 46270-08 WASHER, 6MM, L/W, ZC 6 781405
15 46265-08 WASHER,6MM,F/W,ZC 6 781406
16 72464-12 SCREW, M6-1.0 X 35MM HHCS 6 781478
17 54900-12 U-BOLT, 1/2-13, 2.81 X 6.75 2 782102
- N/A AXLE ASSY 10.37 NKL 8KW AC (Includes above w/o 11A) 1 468045
- N/A AXLE ASSY 16.77 NKL 8KW AC (Includes above w/11A) 1 468049

7-5



HARNESS, AC CONTROLLER - MVP
P/N 69915-14

S3DIAH3S TWIINKIIL

WOY'SIIIAISS|PIIUYIDYAD

SuUEed N3O JeDJed / elquinjo)

#oOEaLN| B39 v (B[ -] S

@
®

(v H31A 333)
S0dSE '~ 9N1d

354 JLWOLY =" _|_ a m
k4

3.00

D) 8 HITIOHINDD

NHNL3E HOLIAMS 135 - GF
aN3E HOLIAMS 1v35 -5

|
J

e
1)
D)

4T ) &
h =16

(T HO LW LMOD MIwil

Or) WY I5H3ATd (o -
E) 34 WY 35H3A3H a --—\ E
) - (Ty @A) HOLIYLNOD Nivhl
—

843k 3350 17 MId] HO L% LN BN

EEEEE & --

HOLIFNNOD t:om%m EXTEEN o (1 NIl HO L9 LNO D K &

_mw. H Lt = [ = (oM HoLawiNoD Xy (i
%Ilull_ EXEE) ™~ WOD) HOLIVINGD Xriw &

HOLIME oo M%m H“/

33N4 IO LY WOl

BLS—--—
=

‘ SF’LEE::

@ﬁ_ﬂg_
U |I,

= = EREIEEE: @W =
(am3din338) (B 8 w3 doLow

HOLDINNCD LINDHID & e
HOLIARS T NOIL 2310

I|mu._H_@ NNOD SS3NEYH
LHaM A3

)

' — =

HOLIAS HOwELND M T et ] m

o

@@ g
@@ | o=am SREE] —T |2 ERIEEE"
ENENE m” o H¥3IA0I NI %
O AR31A 338 L B
LHOd SN AED O Hd SIEIS) g E @.@
=
z =
(EA
| EsE
e
231K 335 =
w2 AvIdSIa @@.

7-6



HARNESS, AC CONTROLLER - MVP (Cont.)

REAR WVIEW OF CONTR. MAIN PLUG

VIEW C

FOR PROGRAMMING PORT

WIEW E

FOR MOTOR TEMP i

-—ll_ YIEW F —H_- VIEW G

FOR ENCODER

FOR DISPLAY (CAN)

CONMECTOR

|| REAR VIEWY OF
' DIRECTIONAL S
1
1

CIRCOTT e ] e e
ITEM DESCRIPTION NO. |LENGTH*| COLOR GAGE
1 CONTROLFIN 1 (POWER INPUT) TO SPLICE A 1 25 RED 15
2 CONTROL PIN 22 (PEDAL SIGNAL) TO PAD PLUGPIN 2 2 180 GRM 15
3 CONTROL PIM 18 (FWD) TODIRECTIONAL SWATCH "F" 3 214 GRM 15
4 CONTROL FIN30 (REY) TO DIR SW'R" 4 214 GRAY 15
8 CONTROL PIN 31 (SEAT SWSEND) TO WEHICLE 8 134 BLK 15
B CONTROL PIN 14 (ENC PHASE &) TO ENCODER FLUG (PINZ) B 26 WWHT 15
7 CONTROL PIN 26 (ENC #/E SUPFLY) TO ENCODER PLUG [PIM 1) 7 26 RED 15
g CONTROL PIN 7 TOREY ALARM () g 15 BLK 15
9 CONTROL PIN & TO REY ALARM [+ 9 15 LW 15
10 CONTROL PIM 12 (PEDAL 5WW +E) TO PAD PLUGPIMN 5 10 180 BLU 15
11 CONTROL PIN 26 (ENC PHAZE B) TOENCODER PLUG (PIN 3) 11 26 BLU 15
12 CONTROL PIN 15 (EMC -VE SUPPLY) TO ENCODER FLUG (PIM 4) 12 26 BLK 15
13 CONTROL PIN 4 TO WMAN CONT COIL (POS) 13 13 RED 18
14 CONTROL PIN3 TOMAN CONT COIL (NEG) 14 13 BLK 15
15 | CONTROL PIN 33 (MOTOR TEWF + TO MOTOR TEMP PLUG (PIM ) 15 26 LW 18
16 WOTOR TEWP PLUG (PINT (-)) TO SPLICE B 16 19 GRM 15
17 CONTROL PIN 20 (CUTBACK) TO CUTBAZ K SWITCH 17 215 ORG 15
18 CUTBACK SWAITCH TOSPLICE C 18 47 BLK 15
19 SPLICEBTO AJX CONTACTOR COIL (PIN 2) 19 31 BLK 15
20 DIRECTIONAL SWATCH "B" TO SPLICE C 20 46 BLK 15
21 SPLICEATOPAD PLUG PIN 1 21 155 RED 15
22 SPLICE ATO FUSE 10A 22 16 RED 15
23 SPLICEB TO CONTROL "B-" 23 31 BLK 16
24 SPLICED TOPAD PLUG PIM 3 24 4 LW 15
25 SPLICED TOPAD PLUG PIM 4 25 4 BLK 15
26 AUX CONTACTOR COIL (PIN 1) TO POWER SYWTCH "A 26 221 RED 15
27 FUSE 10 ATO AR CONTACTOR (NO) 27 17 RED 15
28 AUX CONTACTOR (COW) TO MAIN CONTACTOR (POS) 28 17 RED 15
29 POWER SWTCH"B"TO FUSE1A 29 193 RED 15
30 FUSE 1ATO CHARGER INTERLOCK {CONTROL + 30 5] RED 15
31 SPLICEDTO SPLICE C 31 g BLK 15
32 SPLICECTOSPLICE B 32 141 BLK 15
33 DIR EWW'"R"TOREYLIGHT HARMESS CONMN 33 5] GRAY 15
34 CONTROL PIN 16 (CAN HIGH) TO PROGRAMMING PORT PIN 5 34 220 BLU 15
35 CONTROL PIN 27 (CAN LOW) TO PROGRAMMING PORT PIN 6 35 220 LW 15
36 SPLICE C TO PROGRAMMING PORT PIN 2 36 52 BLK 15
37 CONTROL PIN 2 (CAN TERM) TOSPLICE E 37 13 ORG 15
35 SPLICEETO SPLICEF 35 201 LW 15
39 CONTROLPIN 24 TO SPLICEE 39 13 LW 15
40 CONTROL PIN 13 (CAM HIGH) TO DISPLAY PIN 3 40 225 BLU 15
41 CONTROL PIM 25 (CAM + SPLY) TO BPLICE G 41 214 RED 15
42 DISPLAYPIN 2TO SPLICE C 42 a7 BLK 15
43 DISPLAYPIN 7 TO SPLICE F 43 11 ORG 15
44 DISPLAY PIN 4 (CAMN LOW) TO SPLICE F 44 11 LY 15
45 SEAT SYWRETURN TOSPLICE B 45 107 BLK 15
46 SPLICE 5 TO PROGRAMMING PORT PIN 4 45 5 RED 15
47 SPLICE G TO DISPLAYPIM 1 47 158 RED 15
45 PCWER SWITCH ™" TODC CONVERTER 45 i RED 16
49 PCWER SWITCH X" TODC CONVERTER 45 i RED 16

7-7

Columbia / ParCar OEM Parts

evtechnicalservices.com




HARNESS, AC CONTROLLER - MVP (Cont.)

——!

g SELCER

SPUCEC

= .
2l_ ‘1,3‘ \—é_ﬁ— 1 \
reamaney | i

L4
£ f—ﬁ -3
H , DarusE 1 TOREVLGHT
— ] 1 HARNESS
27—
CONTROLLER
& =
TODEIDE CONVERTER HAR NESS
1 18 3-

ME.COL

’—07 2 | 1
B
3 [ 2 7

sjucep

8 2 SFiN FLUG

SPUCEF

s 0| 27 SEAT SWITCH INTERLOCK
T o
13 30 4 T A, N S
encooer &
1 2 14 3 1

15 32

MOTOR TEME PORT F:
CHARGER [~ =1

s

spucES

£

& covmom L

B [CiRauTT | [CIRCUIT | WARE | CIRCUIT | WIRE | CIRCOTT | WARE [CIRCOIT | WARE |
HO. HO. No. | coLor | W COLOR | N COLOR
BLU 1 RED BLK 4 RED
R RED IS 7 LR
FED BLK GRAT T ORG
3
T

Controller Pin Descriptions

T

Fin Desaription
KEY SWITCH RAUT

M BUIS TERMMATION BLK LA EI] RIET]
VLW BLK LW BLIC

VAN CONTACTOR(.) SUFPLY

MAIN CONTACTOR (+) SUFPLY. (S5 RED EIS 7 FED
NOTUSED RED T i)
HoTusED 3 W i

REVERSE ALARMC ) SUPRLY

REVERSE ALARM(s) SUPFLY 0 B0 g

FED
LW a0 RED

)
&
B
B

0 RED

Columbia / ParCar OEM Parts
evtechnicalservices.com

ENCODER () SUFPLY.
AN HIGH (PROGRAMMING]
NOTUSED
EQRWARD

NOTUSED
CANLOW (DEPLAY)
ENCODER PHASER

ENCODER (+) SURFLY.

MCTOR TEWF (+) SUPPLY
NOTUSED

HoTSED

BilEBEEIREEREIRREBERERER BRI SERBR]Z B o) 0w e e
[
%
4

HARNESS, CHARGER INTERLOCK EXT
P/N 69932-14

#3 BLACK SLEEVE "
14-16 GA 1/4" FIF 36.00" LONG 14-16 GA 1/4" FIM

16 GA RED WIRE
38.00" LONG

7-8



CLEARVIEW DASH- MVP

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 51487-14 PANEL, DASH, CLEARVIEW, MVP 1 516300
2 3615 SCREW, 10-24X1/2PHILLIPS,BLK ZNC 6 719467
3 6716 WASHER,#10,SAE,F/W ,BLK MAX 6 719812
4 69534-13 DISPLAY, CLEARVIEW, SEVCON 1 760958
5 51488-14 DASH OVERLAY - MVP AC DRIVE 1 761171
- N/A CLEARVIEW DASH (Includes above) 1 192920A

7-9

Columbia / ParCar OEM Parts

evtechnicalservices.com

g




SMARTVIEW DASH - MVP

vewa stse

Columbia / ParCar OEM Parts
evtechnicalservices.com

8.00

v i5:-3> el ==
]

(Elell)

g

o)

CIRCUIT WiRE | wiRE |wire] TO SMARTYIEW DISPLAY
TO AC PWR HARNESS ITEM DESCRIPTION e FIRST TERMINAL SECOND TERMINAL | ot | e e (SEE VIEWE)

(SEE VIEW A) T PR RS T PR s =T S5 R V3

3| FIN3 FUVR HARNESS (CAN HIGH) 10 FIN G DISPLAT| 3 WOLEA(T) WIOLEA(Z) & ORe | 18

T [ PN A FWR HARNESS (CAN LOW) 10 FIN G DISFLAY| &, WOLER(T) WOLERZ) T BRWH | 15

5 SPLICE A T0 PIN 3 DISPLAY (BACK UGHT) 5 TND CIRCUIT SPLCE & WOLERZ) 3 RED | 18

[ SPLICE A T0 PN 4 DISPLAY (2471 e IRO CIRCUIT SPLUCE & WOLEX(Z) 3 RED | 18
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 51486-14 PLATE, INNER DASH INSERT 1 512263
2 3615 SCREW, 10-24X1/2PHILLIPS,BLK ZNC 6 719467
3 6716 WASHER,#10,SAE,F/W ,BLK MAX 6 719812
4 * DASH OVERLAY DECAL 1 759910
5 * DISPLAY,SMARTVIEW 1 761154
6 * HARNESS, DISPLAY ADAPTER, AC DR 1 761157
- N/A SMARTVIEW GROUP (Includes above) 1 192928A

7-10





